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Report Partial FCC
Description Limit Result Remark
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Under limit
3.1 15.407(b) Unwanted Emissions 115542&2‘;; Pass 6.69 dB at
' 56.19 MHz
Under limit
3.2 15.207 ACE?:iZ:;ited 15.207(a) Pass 6.75 dB at
2.35 MHz
15.203 & .
3.4 15.407(a) Antenna Requirement N/A Pass -
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1 General Description
1.1 Applicant

Huawei Technologies Co., Ltd.

Administration Building, Headquarters of Huawei Technologies Co., Ltd., Bantian, Longgang District,

Shenzhen, 518129, P.R.C

1.2 Manufacturer

Huawei Technologies Co., Ltd.

Administration Building, Headquarters of Huawei Technologies Co., Ltd., Bantian, Longgang District,

Shenzhen, 518129, P.R.C

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Smart Phone
Brand Name HUAWEI
Model Name POT-LX1
FCCID QISPOT-LX1

EUT supports Radios application

WLAN 5GHz 802.11a/n HT20/HT40
WLAN 5GHz 802.11ac VHT20/VHT40/VHT80

Conduction:
869130040054475/869130040058625 for Sample 1
869130040054459/869130040058609 for Sample 2

IMEI Code .
Radiation:
869130040054475/869130040058625
869130040054459/869130040058609
HW Version HL3POTM
SW Version 5.0.1.50M(SP2C900E61R1P9log)
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5700 MHz
5745 MHz ~ 5825 MHz

Tx/Rx Frequency Range

<5180 MHz ~ 5240 MHz>
internal Antenna with gain -0.3 dBi
<5260 MHz ~ 5320 MHz>
internal Antenna with gain -0.3 dBi
<5500 MHz ~ 5700 MHz >
internal Antenna with gain -0.3 dBi
<5745 MHz ~ 5825 MHz >
internal Antenna with gain -0.3 dBi

Antenna Type / Gain

802.11a/n : OFDM (BPSK/ QPSK/ 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM / 256QAM)

Note: WLAN operation in 5600 MHz ~ 5650 MHz is notched.

Type of Modulation

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Testing Location

Sporton International (Shenzhen) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600156-0).

Test Site Sporton International (Shenzhen) Inc.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan, Shenzhen
Test Site | City, Guangdong Province 518055, China

Location TEL: +86-755-8637-9589
FAX: +86-755-8637-9595

FCC Test Firm Registration
Sporton Site No. FCC designation No.
Test Site No. No.

CO001-SZ CN5018 337463

Test Site Sporton International (Shenzhen) Inc.

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan Warehouse,

Test Site Location | Nanshan District Shenzhen City Guangdong Province 518055 China
TEL: +86-755-3320-2398

Sporton Site No. FCC Test Firm Registration No.
Test Site No.
03CH04-Sz 577730
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1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
‘ FCC Part 15 Subpart E
¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.
2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a.

2.1 Carrier Frequency and Channel

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:,
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (Y plane) were recorded in this report.

Freq. Freq.
Frequency Band Channel (I\I.I-:(l) Channel (;nel-?z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46* 5230
Band 1 4 2 4 24
(U-NII-1) 0 5200 8 5240
42* 5210
Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62* 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Frequency Band Channel Freg. Channel Freg.
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 ” *
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
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Freq. Freq.
h I

Frequency Band Channel (MHz) Channe (MHz)
149 5745 157 5785
5725-5850 MHz 151" 5755 159" 5795
Band 4 153 5765 161 5805

(U-NII-3)

155" 5775 165 5825

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in "+ were 802.11ac VHT80.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCS0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCS0
Test Cases

Mode 1 : Bluetooth Link + WLAN Link(5G) + USB Cable 1(Charging from Adapter 1)
+ Earphone 1 for Sample 1

Mode 2 : Bluetooth Link + WLAN Link(5G) + USB Cable 2(Charging from Adapter 2)
+ Earphone 2 for Sample 2

Mode 3 : Bluetooth Link + WLAN Link(5G) + USB Cable 3(Charging from Adapter

AC
3(#1)) + Earphone 1 for Sample 1
Conducted
S Mode 4 : Bluetooth Link + WLAN Link(5G) + USB Cable 4(Charging from Adapter
mission

3(#2)) + Earphone 1 for Sample 1

Mode 5 : Bluetooth Link + WLAN Link(5G) + USB Cable 3(Charging from Adapter
4(#1)) + Earphone 1 for Sample 1

Mode 6 : Bluetooth Link + WLAN Link(5G) + USB Cable 3(Charging from Adapter
4(#2)) + Earphone 1 for Sample 1

Remark: The worst case of conducted emission is mode 6; only the test data of it was reported.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 118
H High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H High - - -
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Band IV : 5725-5850 MHz
Ch-# 802.11a 802.11n HT20 802.11n HT40
L Low 149 149 151
M | Middle 157 157 -
H High 165 165 159
Band IV : 5725-5850 MHz
Ch.# 802.11ac VHT20 802.11ac VHT40 802.11ac VHT80
L Low 149 151 -
Middle 157 - 155
H High 165 159 -
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP

Monior ‘

For detail

This example is connection diagram of EUT test configurations.,

, phease refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name(FCC ID Data Cable Power Cord
1, |Bluetooth Samsung EO-MG900 |PYAHS-107W |N/A N/A
Earphone

2. |WLANAP Dlink DIR-820L KA2IR820LA1 |N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

3. |NOTE BOOK Lenovo E540 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit/receive.

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
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3 Test Result

3.1 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

3.1.1Limit of Unwanted Emissions

(1)

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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(3) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Emeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Ewess is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m
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(4) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(ii) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
fiing. There are also marketing and importation restrictions for the devices using the

alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of
Section 15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the
emission limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in

this band must use the mask specified in Section 15.407(b)(4)(i).

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

Sporton International (Shenzhen) Inc. Page Number 117 of 27
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1 Report Template No.: BU5-FR15EWL AC MA Version 2.0



o aa. PArtial FCC RF Test Report Report No. : FR801708

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
+ RBW=1MHz
VBW = 3 MHz
. Detector = Peak
Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW = 1 MHz
«+ VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW 2= 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.1.4Test Setup

For radiated emissions below 30MHz

| : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz to 18GHz

| EUT :"‘— 3 m

Metal Full Soldered Ground Plane

For radiated emissions above 18GHz to 40GHz

Metal Full Soldered Ground Plane

Ant. feed
point

..

Spectrum Analyzer / Receiver

Ant. feed
point

..

Spectrum Analyzer / Receiver

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number 1 20 of 27
Report Issued Date : Nov. 20, 2018
Report Version : Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



o aa. PArtial FCC RF Test Report Report No. : FR801708

3.1.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, the worst case was reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.1.7 Duty Cycle

Please refer to Appendix D.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

The 18GHz~40GHz were pre-scan and found the worst case for final test , the final result was lower

than 20dB limit line that does not show report.

Please refer to Appendix B.
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3.2 AC Conducted Emission Measurement
3.2.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o a bk~ b

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.2.4Test Setup

Hon-conductive table

Rear of EUT to be flushed
with rear of table top

=

Receiver

B0 em 1o
ground
plane

Jc
~ Bonded to horizontal 40 cm to vertical !

- ground plane reference plane

AMH = Artificial mains network (LISH}

AE = Assoclated equipment

EUT = Equipment under test

I5H = Impedance stabilization network

-
|

I

|

|

|

|

|

|

|

|

|

|

I 5001 RF Cable
|

|

|

|

I

|

|

|

|

|

|

|

|

|

|
I

k‘a_la_l_nl_na_l_l_nl_na_l;_l_nl_ll_l;_l_nl_na_la_l_l_nl_la_l_nl_n

System Simulator

3.2.5Test Result of AC Conducted Emission

Please refer to Appendix A.
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3.3 Automatically Discontinue Transmission

3.3.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.4 Antenna Requirements

3.4.1 Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Calibrati
Instrument Manufacturer | Model No. | Serial No. [Characteristics a :)ar::elon Test Date Due Date Remark
. Radiation
EMI Test Receiver R&S ESR7 101404 9kHz~7GHz Apr. 19,2018 | Oct. 17, 2018 | Apr. 18, 2019 (03CH04-S2)
EXA Spectrum MY551502 5 Radiation
Analyzer KEYSIGHT N9010A 13 10Hz~44GHz | Apr. 19, 2018 | Oct. 17, 2018 | Apr. 18, 2019 (03CH04-57)
Loop Antenna R&S HFH2-Z2 | 100354 | 9kHz~30MHz | May 14, 2018 | Oct. 17, 2018 | May 13, 2019 (Oﬁgﬂgg?snz)
Bilog Antenna TeseQ CBL6111D | 41909 | 30MHz~1GHz | Aug. 28, 2018 | Oct. 17, 2018 | Aug. 27, 2019 (oiéﬂgz?é‘z)
Double Ridge SCHWARZBE 9120D-128 5 Radiation
Horn Antenna CK BBHA9120D 5 1GHz~18GHz | Dec. 13, 2017 | Oct. 17, 2018 | Dec. 12, 2018 (03CH04-S2)
SCHWARZBE Radiation
Horn Antenna CK BBHA9170 [ 9170#679 | 15GHz~40GHz | Apr. 20 2018 | Oct. 17, 2018 | Apr. 19, 2019 (03CH04-S2)
o 0.01Hz Radiation
Amplifier Burgeon BPA-530 102211 ~3000MHz Oct.19, 2017 | Oct. 17, 2018 | Oct. 18, 2018 (03CH04-52)
AMF-7D-0010 Radiation
HF Amplifier MITEQ 1800-30-10P-| 1989346 | 1GHz~18GHz | Jul. 30, 2018 | Oct. 17, 2018 | Jul. 29, 2019
R (03CH04-S2)
. TTA1840-35- Radiation
HF Amplifier MITEQ HG 1988315 | 18GHz~40GHz | Jul. 26, 2018 | Oct. 17, 2018 | Jul. 25, 2019 (03CH04-S2)
g Agilent MY532701| 500MHz~26.5G Radiation
Amplifier Technologies 83017A 56 Hz Apr. 19, 2018 | Oct. 17, 2018 | Apr. 18, 2019 (03CH04-S2)
AC Power Source|  Chroma 61601 N/A N/A NCR | Oct 17,2018 NCR Radiation
T (03CH04-SZ)
Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Oct. 17, 2018 NCR (03CH04-S2)
Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Oct. 17, 2018 NCR (03CH04-S2)
Conducti
EMI Receiver R&S ESR7 101630 9kHz~7GHz; |[Dec. 26, 2017 | Nov. 20, 2018 | Dec. 25, 2018 (COSO:CSI;?
Conducti
AC LISN EMCO 3816/2SH | 00103912 | 9kHz~30MHz |Dec. 26, 2017 | Nov. 20, 2018 | Dec. 25, 2018 (ggojcs';?
AC LISN
N Conduction
(for auxiliary MessTec 3816/2SH | 00103892 | 9kHz~30MHz | Oct. 31, 2018 | Nov. 20, 2018 | Oct. 30, 2019 (CO01-52)
equipment)
616020000 Conduction
AC Power Source Chroma 61602 100Vac~250Vac| Jul. 18, 2018 | Nov. 20, 2018 | Jul. 17, 2019 CO01-SZ
891 ( -S2)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1GHz)

Measuring Uncertainty for a Level of Confidence 5.0dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1GHz ~ 18GHz)

Measuring Uncertainty for a Level of Confidence 4.8dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18GHz ~ 40GHz)
Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) )
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Appendix A. AC Conducted Emission Test Results

) ) Temperature : 22~25C
Test Engineer : [LiuDa Lin
Relative Humidity : (50~55%
Test Voltage :  [120Vac / 60Hz Phase : Line
100Level (dBuv) Date: 2018-11-20
90
80
70
60 | FCC 15E_QP

FCC 15E_AVG

50
40
30
20
10
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-SZ
Condition: FCC 15E QP LISN 20180719 L LINE
Project : 801708
Mode ! Mode &
IMEI : 869130040054475/869130040058625
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Lo=zs Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.18 36.30 -18.12 54.42 26.20 0.03 10.07 Average
2 0.18 47.60 -16.82 64.42 37.30 0.02 10.07 QP
3 0.30 34.51 -15.e8 50.19 24.40 0.03 10.08 Average
4 0.30 41.51 -18.68 60.15%5 31.40 0.03 10.08 QP
3 1.40 34.75% -11.21 46.00 24.&0 0.0% 10.10 Average
& 1.40 41.35 -14.¢1 56.00 31.20 0.0% 10.10 QF
7 1.74 35.21 -10.79% 46.00 25.01 0.10 10.10 Average
8 1.74 40.81 -15.1% 56.00 30.81 0.10 10.10 QF
5 * 2.35 35.25 -6€.75 4¢.00 29.00 0.13 10.12 Average
10 2.35 44.75 -11.25 56.00 34.50 0.13 10.12 QP
11 3.14 33.41 -12.5% 46.00 23.11 0.1 10.14 Average
12 3.14 35.31 -16.€5 56.00 2%9.01 0.1e 10.14 QF
13 4.16 34.05 -11.55 46.00 23.70 0.18 10.17 Average
14 4.16 39.85 -16.15 56.00 29%.30 0.18 10.17 QP
15 14.59 33.70 -1e.30 50.00 22.80 0.30 10.40 Average
16 14.59 40.20 -15.80 0.00 295.30 0.50 10.40 QP
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. ) ) Temperature : 22~25C
Test Engineer : [LiuDa Lin : —
Relative Humidity : |50~55%
Test Voltage :  [120Vac / 60Hz Phase : Neutral
Date: 2018-11-20
100 Level (dBuV)
90
80
70
FCC15E_QP
60 T =
50 | FCC 15E_AVG
40 8
1
30
20
10
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-SZ
Condition: FCC 15E_QP LISN 20180719 N NEUTRAL
Project : 801708
Mode : Mode &
IMET : B69130040054475/869130040058625
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Lo=zs Remark
MHz dBuv dB dBuv  dBuv dB dB
1 0.18 27.80 -26.75 54.39% 17.70 0.03 10.07 Average
2 0.18 42.90 -21.65 6€4.59 32.80 0.03 10.07 QP
3 0.24 20.10 -32.16 532.2¢ 10.00 0.03 10.07 Average
4 0.24 36.40 -25.8e 62.2¢ 26.30 0.02 10.07 QF
5 l1.68 27.25 -18.75 46.00 17.10 0.05 10.10 Average
& l.e8 37.05 -18.5%5 5€.00 26.50 0.0 10.10 QF
T * 2.41 25.06 -16.5%4 46.00 18.50 0.04 10.12 Average
8 2.41 38.46 -17.54 56.00 28.30 0.04 10.12 QF
) 3.03 25.67 -20.33 4¢.00 15.30 0.03 10.14 Average
10 3.03 35.47 -20.53 56.00 25.30 0.03 10.14 QP
11 14.59 32.52 -17.48 50.00 21.80 0.32 10.40 Average
12 14.59 3B.72 -21.28 0.00 28.00 0.32 10.40 QF
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Appendix B. Radiated Spurious Emission

Test Engineer :

Barry Chang

Temperature : 24~25°C

Relative Humidity : 48~49%
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak | Pol.
Ant. Limit Line Level Factor |Loss |Factor Pos | Pos | Avg.
1 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBpV) | (dB/m) [(dB)| (dB) |(cm)(deg) (P/A) | (HIV)
5148.72 47.04 -26.96 74 41.55 3224 |6.04 | 32.79 | 137 | 48 P H
5150 36.93 -17.07 54 31.44 3224 |6.04| 32.79 | 137 | 48 A H
* 5180 101.19 - - 95.71 3225 |6.04 | 32.81 | 137 | 48 P H
802.11a
* 5180 95.12 - - 89.64 3225 |6.04 | 32.81 | 137 | 48 A H
CH 36
5058.76 44.49 -29.51 74 38.95 3222 |6.05| 3273 | 392 | 14 P \%
5180MHz
5150 34.67 -19.33 54 29.18 3224 |6.04| 3279 | 392 | 14 A \%
* 5180 95.15 - - 89.67 3225 |6.04| 3281|392 | 14 P \%
* 5180 89.56 - - 84.08 3225 |6.04| 32.81 | 392 14 A \%
5119.86 44.29 -29.71 74 38.8 3223 | 6.04 | 32.78 | 245 | 39 P H
5084.76 34.76 -19.24 54 29.24 3222 |6.05| 32.75 | 245 | 39 A H
* 5220 101.24 - - 95.78 3226 | 6.03| 32.83 | 245 | 39 P H
* 5220 94.83 - - 89.37 3226 | 6.03| 32.83 | 245 | 39 A H
5444.64 44.42 -29.58 74 38.99 32.34 |6.06 | 32.97 | 245 | 39 P H
802.11a
5439.84 35.07 -18.93 54 29.64 3234 |6.06 | 32.97 | 245 | 39 A H
CH 44
5092.82 44.67 -29.33 74 39.15 3223 |6.05| 32.76 | 108 | 18 P \%
5220MHz
5085.02 34.37 -19.63 54 28.85 3222 |6.05| 32.75 | 108 | 18 A \%
* 5220 96.49 - - 91.03 3226 |6.03| 32.83 | 108 | 18 P \Y,
* 5220 89.89 - - 84.43 3226 |6.03| 32.83 | 108 | 18 A \%
5372.4 44.86 -29.14 74 39.46 32.31 6.01 | 32.92 | 108 | 18 P \Y,
5440.08 34.85 -19.15 54 29.42 32.34 |6.06 | 3297 | 108 | 18 A \%
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5100.36 45.37 -28.63 74 39.85 32.23 6.05 | 32.76 | 259 | 37 | P | H
5087.62 34.85 -19.15 54 29.33 32.22 6.05 | 32.75 | 259 | 37 | A | H
5240 100.6 - - 95.14 32.27 6.03 | 32.84 | 259 | 37 | P | H
5240 95.07 - - 89.61 32.27 6.03 | 32.84 | 259 | 37 | A | H
5459.04 4513 -28.87 74 39.71 32.34 6.06 | 3298 | 269 | 37 | P | H
802.11a
5440.08 34.88 -19.12 54 29.45 32.34 6.06 | 3297 | 259 | 37 | A | H
CH 48
5061.62 4418 -29.82 74 38.64 32.22 6.05 | 32.73 | 100 4 P |V
5240MHz
5085.28 34.39 -19.61 54 28.87 32.22 6.05 | 32.75 | 100 4 AV
5240 95.57 - - 90.1 32.27 6.03 | 32.84 | 100 4 P |V
5240 89.97 - - 84.51 32.27 6.03 | 32.84 | 100 4 AV
5454 45.08 | -28.92 74 39.66 32.34 6.06 | 3298 | 100 | 4 |P |V
5440.08 34.73 -19.27 54 29.3 32.34 6.06 | 32.97 | 100 4 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna |CablePreamp Ant |Table Peak | Pol.
Ant. Limit Line Level Factor |Loss|Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m)| (dB) (dBpV/m)| (dBupV) | (dB/m) (dB)| (dB) |((cm)(deg) (P/A) | (HIV)
10360 46.19 -27.81 74 54.56 38.25 |9.23| 55.85 | 121 | 225 P H
802.11a
15540 45.75 -28.25 74 51.61 38.94 [11.93| 56.73 | 185 | 210 P H
CH 36
10360 45.73 -28.27 74 54.1 38.25 | 9.23| 55.85 | 152 | 260 P \Y
5180MHz
15540 45.72 -28.28 74 51.58 38.94 |11.93| 56.73 | 189 | 238 P \Y
10440 47.42 -26.58 74 55.74 38.31 |9.25| 55.88 | 150 | 230 P H
802.11a
15660 46.24 -27.76 74 52.12 38.54 |12.07| 56.49 | 160 | 225 P H
CH 44
10440 46.78 -27.22 74 55.1 38.31 |9.25| 55.88 | 110 | 230 P \Y
5220MHz
15660 46.51 -27.49 74 52.39 38.54 |12.07| 56.49 | 160 | 228 P \Y
10480 46.66 -27.34 74 54.94 38.36 |9.26| 559 | 150 | 120 P H
802.11a
15720 46.05 -27.95 74 51.98 38.31 |12.11]| 56.35 | 200 | 89 P H
CH 48
10480 47.01 -26.99 74 55.29 38.36 |9.26| 559 189 | 12 P \Y,
5240MHz
15720 46.52 -27.48 74 52.45 38.31 |12.11] 56.35 | 198 | 226 P \Y
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak | Pol.
Ant. Limit Line Level Factor |Loss |Factor Pos | Pos | Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBupV) | (dB/m) [(dB)| (dB) |((cm)(deg) (P/A) (H/V)
5078 4554 | -28.46 74 40.02 3222 |6.05| 3275|161 | 63 P H
5150 37.32 |-16.68 54 31.83 3224 |6.04 | 32.79 | 161 | 63 A H
802.11ac| * 5180 102.32 - - 96.84 3225 |6.04| 3281|161 | 63 P H
VHT20 | * 5180 94.37 - - 88.89 3225 |6.04| 3281|161 | 63 A H
CH 36 5146.9 45.63 | -28.37 74 40.14 3224 |6.04 | 3279 | 158 | O P \Y,
5180MHz 5150 36.06 | -17.94 54 30.57 | 3224 |6.04 3279 | 158 | O A |V
* 5180 99.76 - - 94.28 3225 |6.04| 3281|158 | O P \Y,
* 5180 91.8 - - 86.32 3225 |6.04 3281|158 | O A \Y
5023.92 46.71 -27.29 74 41.16 3221 |6.06 | 32.72 | 161 | 63 P H
5064.22 35.84 |-18.16 54 30.3 3222 |6.05| 32.73 | 161 | 63 A H
* 5220 102.24 - - 96.78 3226 |6.03| 3283|161 | 63 P H
* 5220 94.16 - - 88.7 32.26 |6.03|32.83 | 161 | 63 A H
802.11ac 5449.68 44.41 -29.59 74 38.98 3234 |6.06| 3297 | 161 | 63 P H
VHT20 5440.08 3498 |-19.02 54 29.55 3234 |6.06| 3297 | 161 | 63 A H
CH 44 5059.8 4595 | -28.05 74 40.41 3222 |6.05|3273 143 | O P \Y
5220MHz 5049.92 35.67 |-18.33 54 3014 | 3221 [6.05| 3273 | 143 | 0 A |V
* 5220 97.89 - - 92.43 3226 |6.03|3283 |143| O P \Y,
* 5220 91.1 - - 85.64 3226 |6.03|3283|143| O A \Y
5400.72 44.31 -29.69 74 38.93 3232 |6.01|3295 143 | O P \
5440.08 35.09 |-18.91 54 29.66 3234 |6.06| 3297 |143| O A \Y
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5052.78 46.1 -27.9 74 40.57 32.21 6.05 | 32.73 | 167 | 57 | P | H
5061.36 35.72 -18.28 54 30.18 32.22 6.05 | 3273 | 167 | 57 | A | H
5240 102.32 - - 96.86 32.27 6.03 | 3284 | 167 | 57 | P | H
5240 93.66 - - 88.2 32.27 6.03 | 3284 | 167 | 57 | A | H
802.11ac 5447 .52 44.02 |-29.98| 74 3859 | 3234 | 6.06 | 3297 | 167 | 57 | P | H
VHT20 5440.08 35.08 -18.92 54 29.65 32.34 6.06 | 3297 | 167 | 57 | A | H
CH 48 5101.92 4547 -28.53 74 39.95 32.23 6.05 | 32.76 | 143 0 P |V
5240MHz 5062.14 3568 |-18.32| 54 3014 | 3222 | 6.05 3273 | 143 | 0 | A |V
5240 97.48 - - 92.02 32.27 6.03 | 32.84 | 143 0 P |V
5240 90.77 - - 85.31 32.27 6.03 | 32.84 | 143 0 AV
5438.64 43.93 -30.07 74 38.5 32.34 6.06 | 32.97 | 143 0 P |V
5439.84 35.08 -18.92 54 29.65 32.34 6.06 | 32.97 | 143 0 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna CablePreamp Ant |Table Peak | Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)

802.11ac 10360 45.81 -28.19 74 54.18 38.25 |9.23| 55.85 | 152 | 260 P H

VHT20 15540 42.84 -31.16 74 48.7 38.94 |11.93| 56.73 | 189 | 238 P H

CH 36 10360 45.7 -28.3 74 54.07 38.25 |9.23| 55.85 | 121 | 225 P \Y
5180MHz 15540 43.83 |-30.17 74 4969 | 3894 (1193|5673 | 185 210 | P | V
802.11ac 10440 45.73 | -28.27 74 5405 | 3831 |9.25|5588 150|230 | P | H

VHT20 15660 43.36 -30.64 74 49.24 38.54 [12.07| 56.49 | 160 | 225 P H

CH 44 10440 45.37 -28.63 74 53.69 38.31 9.25| 55.88 | 110 | 230 P \%
5220MHz 15660 43.06 |-30.94 74 48.94 | 3854 |12.07| 5649 | 160 | 228 | P | V
802.11ac 10480 46.06 | -27.94 74 5434 | 3836 |9.26| 559 [150 | 120 | P | H

VHT20 15720 43.65 -30.35 74 49.58 38.31 [12.11] 56.35 | 200 | 89 P H

CH 48 10480 45.88 -28.12 74 54.16 38.36 |9.26| 559 | 189 | 12 P \Y
5240MHz 15720 43.86 |-30.14 74 49.79 | 3831 (1211 56.35 198|226 | P | V

1. No other spurious found.
[Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 (MHz) | (dBuV/im)| (dB) (dBuV/m)| (dBuV) | (dB/m) [(dB) (dB) (cm)(deg) (P/A) (HIV)
5149.24 54.21 -19.79 74 48.72 3224 |6.04| 32.79 | 254 | 47 P H
5150 43.11 -10.89 54 37.62 3224 |6.04| 32.79 | 254 | 47 A H
* 5190 97.26 - - 91.78 3225 |6.04| 32.81 | 254 | 47 P H
* 5190 90.36 - - 84.88 3225 |6.04| 32.81 | 254 | 47 A H
802.11ac 5449.64 44 .25 -29.75 74 38.82 32.34 |6.06| 3297 | 254 | 47 P H
VHT40 5440.4 35.89 -18.11 54 30.46 32.34 |6.06| 3297 | 254 | 47 A H
CH 38 5149.5 45.08 -28.92 74 39.59 3224 |6.04| 32.79 | 107 | 28 P \%
5190MHz 5150 38 -16 54 32.51 3224 16.04|3279 107 | 28 | A |V
* 5190 92.47 - - 86.99 3225 |6.04| 3281 | 107 | 28 P \%
* 5190 85.43 - - 79.95 3225 |6.04| 3281 | 107 | 28 A \%
5450.2 45.18 -28.82 74 39.76 32.34 |6.06| 32.98 | 107 | 28 P Vv
5439.84 35.71 -18.29 54 30.28 3234 |6.06| 3297 | 107 | 28 A \%
5086.32 44.65 -29.35 74 39.13 3222 |6.05| 32.75 | 250 | 26 P H
5063.7 36.99 -17.01 54 31.45 3222 |6.05| 3273 | 250 | 26 A H
* 5230 97.76 - - 92.3 32.27 |6.03| 32.84 | 250 | 26 P H
* 5230 90.53 - - 85.07 32.27 |6.03| 32.84 | 250 | 26 A H
802.11ac 5450.16 43.59 | -30.41 74 38.17 3234 |6.06| 3298 | 250 | 26 P H
VHT40 5456.64 35.61 -18.39 54 30.19 32.34 |6.06| 32.98 | 250 | 26 A H
CH 46 5018.46 45.25 -28.75 74 39.71 32.2 6.06 | 32.72 | 120 | 29 P \%
5230MHz 5062.14 36.61 | -17.39 54 31.07 | 3222 |6.05/ 3273120 29 | A |V
* 5230 93.37 - - 87.91 3227 |6.03| 32.84 | 120 | 29 P \%
* 5230 86.41 - - 80.95 3227 |6.03| 32.84 | 120 | 29 A \%
5382.72 43.6 -30.4 74 38.21 3232 |6.01] 3294 | 120 | 29 P \%
5440.08 35.59 -18.41 54 30.16 3234 |6.06| 3297 | 120 | 29 A \%
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
Sporton International (Shenzhen) Inc. Page Number : B8 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp Ant Table Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) (dBuVim)| (dB) |((dBuV/im)| (dBupV) | (dB/m) |(dB)| (dB) |(cm)(deg) (P/A) (H/V)
802.11ac 10380 44.71 -29.29 74 53.07 38.26 |9.24 | 55.86 | 150 | 360 P H
VHT40 15570 43.61 -30.39 74 49.47 38.82 [11.98| 56.66 | 155 | 360 P H
CH 38 10380 44.64 -29.36 74 53 38.26 |9.24 | 55.86 | 120 | 360 P \Y
5190MHz 15570 43.49 -30.51 74 49.35 38.82 |11.98| 56.66 | 155 | 32 P \Y
802.11ac 10460 46.06 -27.94 74 54.36 38.32 |9.26 | 55.88 | 150 | 360 P H
VHT40 15690 44.2 -29.8 74 50.09 38.42 [12.11| 56.42 | 150 | 225 P H
CH 46 10460 46.09 -27.91 74 54.39 38.32 |9.26| 55.88 | 151 | 360 P \Y
5230MHz 15690 43.63 |-30.37 74 49.52 | 3842 |12.11 5642 159 | 241 | P | V
1. No other spurious found.
[Remark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 ( MHz) (dBpV/m)| (dB) |((dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
5141.96 5255 |-21.45 74 47.05 3224 |6.04| 32.78 | 254 | 38 P H
5149.76 44.43 -9.57 54 38.94 3224 |6.04| 32.79 | 254 | 38 A H
5210 93.39 - - 87.93 3226 |6.03| 32.83 | 254 | 38 P H
5210 86.6 - - 81.14 3226 |6.03| 32.83 | 254 | 38 A H
802.11ac 5444.64 4418 |-29.82 74 38.75 3234 |6.06| 3297 | 254 | 38 P H
VHT80 5458.08 35.55 |-18.45 54 30.13 32.34 |6.06| 3298 | 254 | 38 A H
CH 42 5149.24 48.82 -25.18 74 43.33 3224 |6.04)| 3279 | 125 | 16 P \Y
5210MHz 5149.76 39.24 | -14.76 54 33.75 | 3224 |6.04|3279 (125 16 | A |V
5210 88.19 - - 82.73 3226 |6.03| 32.83 | 125 | 16 P \Y
5210 80.9 - - 75.44 3226 [6.03| 3283 | 125 | 16 A \Y
5367.12 44.21 -29.79 74 38.81 3231 |6.01| 3292 | 125 | 16 P \Y
5449.44 35.64 |-18.36 54 30.21 3234 |6.06| 3297 | 125 | 16 A \Y
1. No other spurious found.
IRemark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna Cable Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 (MHz) (dBuV/im)| (dB) |(dBuV/im)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)(deg) (P/A) (H/V)
802.11ac 10420 46.22 -27.78 74 54.55 38.29 |9.25| 55.87 | 161 | 360 P H
VHT80 15630 45.48 -28.52 74 51.39 38.59 [12.02| 56.52 | 161 0 P H
CH 42 10420 45.57 -28.43 74 53.9 38.29 |9.25| 55.87 | 161 | 360 P \Y
5210MHz 15630 46.12 | -27.88 74 52.03 | 38.59 [12.02| 56.52 | 161 | 0O P |V

1. No other spurious found.
IRemark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 ( MHz) (dBpV/m)| (dB) |((dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
5146.9 51.67 |-22.33 74 46.18 3224 |6.04| 3279 | 252 | 37 P H
5149.76 42.25 -11.75 54 36.76 3224 |6.04| 32.79 | 252 | 37 A H
* 5210 91.6 - - 86.14 3226 |6.03| 32.83 | 252 | 37 P H
* 5210 85.37 - - 79.91 3226 |6.03| 32.83 | 252 | 37 A H
802.11ac 5432.4 4514 | -28.86 74 39.71 32.34 |6.06| 3297 | 252 | 37 P H
VHT80 5456.16 35.37 |-18.63 54 29.95 32.34 |6.06| 3298 | 252 | 37 A H
CH 42 5141.18 4548 |-28.52 74 39.98 3224 |6.04| 32.78 | 100 | 19 P \Y
5210MHz 5149.24 36.82 | -17.18 54 31.33 | 3224 [6.04]3279 (100 19 | A |V
* 5210 87.57 - - 82.11 32.26 |6.03| 32.83 | 100 | 19 P \Y
* 5210 80.42 - - 74.96 32.26 |6.03| 32.83 | 100 | 19 A \
5396.16 4406 | -29.94 74 38.67 3232 |6.01| 3294 | 100 | 19 P \Y
5446.08 35.34 |-18.66 54 29.91 32.34 |6.06| 3297 | 100 | 19 A \Y
3. No other spurious found.
IRemark _ o
4. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Cable|Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 ( MHz) (dBuV/im)| (dB) |(dBuV/im)| (dBuV) | (dB/m) [(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
802.11ac 10420 4475 | -29.25 74 53.08 38.29 |9.25| 5587 | 121 | 114 P H
VHT80 15630 45.51 -28.49 74 51.42 38.59 [12.02| 56.52 | 155 | 360 P H
CH 42 10420 45.71 -28.29 74 54.04 38.29 |9.25| 5587 | 195 | 88 P \
5210MHz 15630 45.08 | -28.92 74 50.99 38.59 [12.02| 56.52 | 106 | 65 P \Y

3. No other spurious found.
IRemark _ o
4. All results are PASS against Peak and Average limit line.
Sporton International (Shenzhen) Inc. Page Number : B13 of B58
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FAX : 86
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Report Version
QISPOT-LX1 Report Template No.: BU5-FR15EWL AC MA Version 2.0

: Rev. 02



o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 (MHz) (dBpV/m)| (dB) |((dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
51443 50.14 |-23.86 74 44.65 3224 |6.04| 3279 | 284 | 49 P H
5150 41.25 |-12.75 54 35.76 3224 |6.04| 32.79 | 284 | 49 A H
* 5210 90.68 - - 85.22 3226 |6.03| 32.83 | 284 | 49 P H
* 5210 84.56 - - 79.1 3226 |6.03| 32.83 | 284 | 49 A H
802.11ac 5440.8 4479 | -29.21 74 39.36 32.34 |6.06| 3297 | 284 | 49 P H
VHT80 5454.72 35.31 -18.69 54 29.89 32.34 |6.06| 32.98 | 284 | 49 A H
CH 42 5147.42 45.64 |-28.36 74 40.15 3224 |6.04| 3279 | 117 | 4 P \Y
5210MHz 5150 371 -16.9 54 31.61 3224 |6.04| 3279 | 117 | 4 A |V
* 5210 86.79 - - 81.33 3226 |6.03|3283 | 117 | 4 P \Y
* 5210 79.96 - - 74.5 3226 |6.03|3283 | 117 | 4 A \Y
5406 4457 | -29.43 74 39.19 3232 |6.01| 329 | 117 | 4 P \Y
5440.32 35.41 -18.59 54 29.98 3234 |6.06| 3297 | 117 | 4 A \Y
5. No other spurious found.
IRemark _ o
6. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna Cable Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 (MHz) (dBuVim)| (dB) |(dBpV/im)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)(deg) (P/A) |(H/V)
802.11ac 10420 44.6 -29.4 74 52.93 38.29 |9.25| 55.87 | 185 | 227 P H
VHT80 15630 44,74 -29.26 74 50.65 38.59 [12.02| 56.52 | 155 | 360 P H
CH 42 10420 44.19 -29.81 74 52.52 38.29 |9.25| 55.87 | 133 | 254 P \Y
5210MHz 15630 44.15 -29.85 74 50.06 38.59 [12.02| 56.52 | 128 | 360 P \Y

5. No other spurious found.
IRemark _ o
6. All results are PASS against Peak and Average limit line.
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Report Version
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 ( MHz) (dBpV/m)| (dB) |((dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
5148.72 49.7 -24.3 74 44.21 3224 |6.04| 3279 | 268 | 48 P H
5149.76 4155 |-12.45 54 36.06 3224 |6.04| 32.79 | 268 | 48 A H
* 5210 90.93 - - 85.47 3226 |6.03| 32.83 | 268 | 48 P H
* 5210 84.7 - - 79.24 3226 |6.03| 32.83 | 268 | 48 A H
802.11ac 5429.76 4454 | -29.46 74 39.11 32.34 |6.06| 3297 | 268 | 48 P H
VHT80 5441.52 35.31 -18.69 54 29.88 32.34 |6.06| 32.97 | 268 | 48 A H
CH 42 5001.04 44.64 |-29.36 74 39.12 3216 |6.06| 32.7 | 143 | 27 P \Y
5210MHz 5150 36.14 | -17.86 54 30.65 | 3224 |6.04|3279 (143 27 | A |V
* 5210 87.03 - - 81.57 32.26 |6.03| 32.83 | 143 | 27 P \Y
* 5210 80.3 - - 74.84 32.26 |6.03| 32.83 | 143 | 27 A \Y
5406 446 -29.4 74 39.22 3232 |6.01| 3295 | 143 | 27 P \Y
5385.84 35.5 -18.5 54 30.11 3232 |6.01| 3294 | 143 | 27 A \Y
7. No other spurious found.
IRemark _ o
8. Allresults are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna Cable Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 (MHz) (dBuV/im)| (dB) |(dBuV/im)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)(deg) (P/A) (H/V)
802.11ac 10420 449 -29.1 74 53.23 38.29 |9.25| 55.87 | 123 | 36 P H
VHT80 15630 45.81 -28.19 74 51.72 38.59 |12.02| 56.52 | 105 | 20 P H
CH 42 10420 44.92 -29.08 74 53.25 38.29 |9.25| 55.87 | 150 | 322 P \Y
5210MHz 15630 46.12 | -27.88 74 52.03 | 3859 [12.02| 56.52 |195| 254 | P | V

7. No other spurious found.
IRemark _ o
8. Allresults are PASS against Peak and Average limit line.
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Report Version
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 ( MHz) (dBpV/m)| (dB) |((dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
5143.26 52.83 |-21.17 74 47.33 3224 [6.04| 3278 |220| O P H
5150 42.92 -11.08 54 37.43 3224 |6.04|3279 |220| O A H
* 5210 91 - - 85.54 3226 |6.03| 3283 130 | O P H
* 5210 84.85 - - 79.39 3226 |6.03| 3283 |220| O A H
802.11ac 5440.08 44.6 -29.4 74 39.17 3234 |6.06| 3297 |[220| O P H
VHT80 5456.16 35.42 -18.58 54 30 3234 |6.06| 3298 220 | O A H
CH 42 5134.94 46.06 | -27.94 74 40.56 3224 |6.04)| 3278 | 105 | 19 P \Y
5210MHz 5150 37.34 | -16.66 54 31.85 | 3224 [6.04]3279 (105 19 | A |V
* 5210 86.2 - - 80.74 32.26 |6.03| 32.83 | 105 | 19 P \Y
* 5210 79.55 - - 74.09 32.26 |6.03| 32.83 | 105 | 19 A \
5374.8 44 .4 -29.6 74 39.02 3231 |6.01| 3294 | 105 | 19 P \Y
5438.4 3524 | -18.76 54 29.81 32.34 |6.06| 3297 | 105 | 19 A \
9. No other spurious found.
IRemark _ o
10. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna Cable Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 (MHz) (dBuVim)| (dB) |(dBpV/im)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)(deg) (P/A) |(H/V)
802.11ac 10420 46.23 -27.77 74 54.56 38.29 |9.25| 55.87 | 136 | 222 P H
VHT80 15630 44,76 -29.24 74 50.67 38.59 |12.02| 56.52 | 128 | 254 P H
CH 42 10420 44.18 -29.82 74 52.51 38.29 |9.25| 55.87 | 150 | 360 P \Y
5210MHz 15630 45 -29 74 50.91 38.59 [12.02| 56.52 | 155 | 360 P \Y

9. No other spurious found.
IRemark _ o
10. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna (CablePreamp| Ant | Table| Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor | Pos | Pos | Avg.
1 ( MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
5146.64 50.03 -23.97 74 44.54 3224 [6.04| 3279 | 117 | 50 P H
5150 41.44 -12.56 54 35.95 3224 |6.04| 3279 | 117 | 50 A H
* 5210 90.22 - - 84.76 3226 |6.03| 32.83 | 117 | 50 P H
* 5210 84.42 - - 78.96 3226 |6.03| 32.83 | 117 | 50 A H
802.11ac 5439.84 45.17 -28.83 74 39.74 3234 |6.06| 3297 | 117 | 50 P H
VHT80 5438.88 35.71 -18.29 54 30.28 32.34 |6.06| 3297 | 117 | 50 A H
CH 42 5146.9 46.64 -27.36 74 41.15 3224 |6.04| 3279 | 134 | 18 P \Y
5210MHz 5150.02 3717 |-112.83| 150 31.68 | 3224 |6.04|3279 |134| 18 | A |V
* 5210 87.58 - - 82.12 3226 |6.03|32.83 | 134 | 18 P \Y,
* 5210 80.11 - - 74.65 3226 |6.03| 32.83 | 134 | 18 A \Y,
5389.68 45 -29 74 39.61 3232 [6.01| 3294 | 134 | 18 P \Y
5426.88 35.56 -18.44 54 30.14 3233 |6.06| 3297 | 134 | 18 A \Y,
11. No other spurious found.
IRemark _ o
12. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Cable|Preamp| Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.

1 ( MHz) (dBuV/im)| (dB) |(dBuV/im)| (dBuV) | (dB/m) [(dB)| (dB) |(cm )(deg) (P/A) |(H/V)
802.11ac 10420 4435 | -29.65 74 52.68 38.29 |9.25| 5587 | 120 | 119 P H
VHT80 15630 4493 | -29.07 74 50.84 38.59 [12.02| 56.52 | 142 | 155 P H
CH 42 10420 4538 | -28.62 74 53.71 38.29 |9.25| 55.87 | 131 | 225 P \Y
5210MHz 15630 44.62 -29.38 74 50.53 38.59 |12.02| 56.52 | 166 | 360 P \Y

11. No other spurious found.
IRemark _ o
12. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

WIFI 802.11a (Band Edge @ 3m)

Band 2 - 5250~5350MHz

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.
1 (MHz) (dBuV/m)| (dB) |(dBuV/m) (dBupV) | (dB/m) |(dB)| (dB) |(cm)|(deg) (P/A) |(H/V)
5077 45.83 -28.17 74 40.31 3222 |6.05| 32.75 | 259 | 37 P H
5085.05 34.65 -19.35 54 29.13 3222 |6.05| 32.75 | 259 | 37 A H
* 5260 99.57 - - 94.12 32.28 |6.03 | 32.86 | 259 | 37 P H
* 5260 94.08 - - 88.63 32.28 |6.03 | 32.86 | 259 | 37 A H
5426.64 44.35 -29.65 74 38.93 3233 |6.06 | 32.97 | 259 | 37 P H
802112 5439.84 35.1 -18.9 54 29.67 32.34 |6.06 | 32.97 | 259 | 37 A H
CH 2 5037.45 44.9 -29.1 74 39.36 3221 |6.05| 3272 | 110 | 18 P \Y,
5260MHz
5086.45 34.35 -19.65 54 28.83 3222 |6.05| 32.75 | 110 | 18 A \Y,
* 5260 97.22 - - 91.77 3228 |6.03| 32.86 | 110 | 18 P \Y,
* 5260 91.72 - - 86.27 3228 |6.03| 32.86 | 110 | 18 A \Y,
5400.48 44.28 -29.72 74 38.9 3232 |6.01] 3295|110 | 18 P \Y,
5440.08 35.12 -18.88 54 29.69 3234 |6.06 | 3297 | 110 | 18 A \Y,
5047.95 44.26 -29.74 74 38.73 3221 |6.05| 32.73 | 107 | 36 P H
5085.4 34.5 -19.5 54 28.98 3222 |6.05| 32.75 | 107 | 36 A H
* 5300 99.53 - - 94.11 3229 |6.02| 32.89 | 107 | 36 P H
* 5300 93.92 - - 88.5 3229 |6.02| 32.89 | 107 | 36 A H
5367.6 45.33 -28.67 74 39.93 32.31 |6.01] 3292 | 107 | 36 P H
802112 5440.08 35.72 -18.28 54 30.29 32.34 |6.06 | 32.97 | 107 | 36 A H
CH 60 5013.3 44 -30 74 38.44 32.2 6.06 | 32.7 | 105 | 16 P \Y,
5300MHz
5086.45 34.31 -19.69 54 28.79 3222 |6.05| 32.75 | 105 | 16 A \Y,
* 5300 97.78 - - 92.36 3229 |6.02| 3289 | 105 | 16 P \Y,
* 5300 91.68 - - 86.26 3229 |6.02| 3289 | 105 | 16 A \Y,
5431.44 44.48 -29.52 74 39.05 32.34 |6.06 | 32.97 | 105 | 16 P \Y,
5440.08 35.04 -18.96 54 29.61 32.34 |6.06 | 32.97 | 105 | 16 A \Y,
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o a0, FCC RF Test Report Report No. : FR801708
* 5320 100.75 - - 95.32 32.3 6.02 | 3289 | 252 | 37 | P | H
* 5320 94.99 - - 89.56 32.3 6.02 | 3289 | 262 | 37 |A | H
5442.56 45.62 -28.38 74 40.19 32.34 6.06 | 3297 | 252 | 37 | P | H
802.11a
5350.08 35.7 -18.3 54 30.3 32.31 6.01 | 3292 | 262 | 37 |A | H
CH 64
* 5320 97.65 - - 92.22 32.3 6.02 | 32.89 | 101 16 | P |V
5320MHz
* 5320 92.38 - - 86.95 32.3 6.02 | 32.89 | 101 16 | AV
5377.6 44.89 -29.11 74 39.5 32.32 6.01 | 32.94 | 101 16 | P |V
5350.08 35.48 -18.52 54 30.08 32.31 6.01 | 32.92 | 101 16 |A |V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBuV) | (dB/m) ((dB) (dB) |(cm)(deg) (P/A) |(H/V)
10520 46.5 -27.5 74 54.75 38.39 |9.27| 55.91 | 120 | 298 P H
802.11a
15780 46.21 -27.79 74 52.12 38.14 |12.2| 56.25 | 192 | 39 P H
CH 52
10520 47.22 -26.78 74 55.47 38.39 |9.27| 55.91 | 160 | 220 P V
5260MHz
15780 45.93 -28.07 74 51.84 38.14 | 12.2| 56.25 | 1569 | 345 P \Y,
10600 46.29 -27.71 74 54.47 3847 |9.29| 5594 | 182 | 215 P H
802.11a
15900 45.29 -28.71 74 51.22 37.74 |12.34| 56.01 | 196 | 18 P H
CH 60
10600 46.33 -27.67 74 54.51 3847 |9.29| 5594 | 185 | 215 P \Y,
5300MHz
15900 46.1 -27.9 74 52.03 37.74 |12.34) 56.01 | 196 | 190 P \Y,
10640 46.65 -27.35 74 54.81 38.5 9.3 | 5596 | 185 | 135 P H
802.11a
15960 46.13 -27.87 74 52.06 37.51 |12.43| 55.87 | 173 | 296 P H
CH 64
10640 46.64 -27.36 74 54.8 38.5 9.3 | 55.96 | 152 | 135 P \Y,
5320MHz
15960 46 -28 74 51.93 37.51 |12.43| 55.87 | 173 | 245 P \Y,
1. No other spurious found.
Remark _ N
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBupV) | (dB/m) |(dB)| (dB) |((cm)|( deg) (P/A) |(H/V)
5055.38 45.66 -28.34 74 40.12 3222 |6.05| 3273 | 167 | 57 P H
5056.68 35.7 -18.3 54 30.16 3222 |6.05| 32.73 | 167 | 57 A H
* 5260 102.05 - - 96.6 3228 |6.03| 3286 | 167 | 57 P H
* 5260 93.41 - - 87.96 3228 |6.03| 3286 | 167 | 57 A H
802.11ac 5439.84 44.72 -29.28 74 39.29 32.34 |6.06 | 32.97 | 167 | 57 P H
VHT20 5440.08 35.37 -18.63 54 29.94 3234 |6.06 | 3297 | 167 | 57 A H
CH 52 5044.72 45.97 -28.03 74 40.44 3221 |6.05] 32.73 | 111 2 P \Y,
5260MHz 5060.84 3559 | -18.41 54 30.05 | 3222 |6.05| 3273 | 111 | 2 A |V
* 5260 99.11 - - 93.66 32.28 |6.03 | 32.86 | 111 2 P \Y,
* 5260 92.87 - - 87.42 32.28 |6.03 | 32.86 | 111 2 A \Y,
5450.16 44.35 -29.65 74 38.93 32.34 |6.06 | 32.98 | 111 2 P \Y
5440.08 35.39 -18.61 54 29.96 32.34 |6.06 | 32.97 | 111 2 A \Y,
5089.6 45.41 -28.59 74 39.88 3223 |6.05| 3275 | 167 | 57 P H
5061.25 35.74 -18.26 54 30.2 3222 |6.05| 32.73 | 167 | 57 A H
* 5300 102.38 - - 96.96 3229 |6.02| 3289 | 167 | 57 P H
* 5300 94 .54 - - 89.12 3229 |6.02| 3289 | 167 | 57 A H
802.11ac 5429.52 43.61 -30.39 74 38.18 32.34 |6.06 | 32.97 | 167 | 57 P H
VHT20 5440.08 35.3 -18.7 54 29.87 3234 |6.06| 3297 | 167 | 57 A H
CH 60 5098 45.05 -28.95 74 39.53 3223 |6.05|32.76 | 100 | 20 P \Y,
5300MHz 5063 35.66 | -18.34 54 3012 | 3222 |6.05|3273 100 20 | A |V
* 5300 100.57 - - 95.15 3229 |6.02|32.89 | 100 | 20 P \Y,
* 5300 93.05 - - 87.63 3229 |6.02|32.89 | 100 | 20 A \Y,
5351.52 43.84 -30.16 74 38.44 3231 |6.01| 3292 | 100 | 20 P \Y
5440.08 35.42 -18.58 54 29.99 32.34 |6.06| 32.97 | 100 | 20 A \Y,
Sporton International (Shenzhen) Inc. Page Number : B25 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report Report No. : FR801708
5320 100.98 - - 95.55 32.3 6.02 | 3289 | 175 | 58 | P | H
5320 93.29 - - 87.86 323 6.02 | 3289 | 175 | 58 | A | H
802.11ac 5356.48 45.15 -28.85 74 39.75 32.31 6.01 | 3292 | 175 | 58 | P | H
VHT20 5350.08 35.27 -18.73 54 29.87 32.31 6.01 | 3292 | 175 | 58 | A | H
CH 64 5320 102.07 - - 96.64 32.3 6.02 | 3289 | 120 | 261 | P | V
5320MHz 5320 94.55 - - 89.12 323 6.02 | 32.89 | 120 | 261 | A | V
5457.12 44.73 -29.27 74 39.31 32.34 6.06 | 3298 | 120 | 261 | P | V
5350.4 36.15 -17.85 54 30.75 32.31 6.01 | 3292 | 120 | 261 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) |(dBupV/im) (dB) |(dBuV/m)| (dBuV)  (dB/m) |(dB) (dB) (cm)(deg) (P/A) (H/V)

802.11ac 10520 44.8 -29.2 74 53.05 | 3839 |927|5591 120 298 | P | H
VHT20 15780 43.91 -30.09 74 49.82 38.14 | 12.2] 56.25 | 192 | 39 P H

CH 52 10520 46.05 -27.95 74 54.3 38.39 |9.27 | 55.91 | 150 | 220 P \%
5260MHz 15780 43.87 |-30.13 74 49.78 | 38.14 | 1225625 159|345 | P |V
802.11ac 10600 4491 |-29.09 74 53.09 | 3847 |929|5594 182 215 P | H
VHT20 15900 45.37 -28.63 74 51.3 37.74 |12.34| 56.01 | 196 | 18 P H

CH 60 10600 45.71 -28.29 74 53.89 38.47 |9.29| 55.94 | 185 | 215 P \%
5300MHz 15900 44,02 |-29.98 74 49.95 | 37.74 [12.34/ 56.01 | 196 | 190 | P | V
802.11ac 10640 46.08 | -27.92 74 54.24 385 |93 559 (152 135 | P | H
VHT20 15960 43.34 -30.66 74 49.27 37.51 |12.43| 55.87 | 173 | 245 P H

CH 64 10640 45.41 -28.59 74 53.57 38.5 9.3 | 55.96 | 185 | 135 P \Y
5320MHz 15960 43.72 | -30.28 74 4965 | 37.51 (1243|5587 (173|296 | P | V

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 (MHz) | (dBuV/im)| (dB) (dBuV/m)| (dBuV) | (dB/m) [(dB) (dB) (cm)(deg) (P/A) (HIV)
5145.6 45.65 -28.35 74 40.16 3224 |6.04| 32.79 | 107 | 49 P H
5071.24 37.04 -16.96 54 31.52 3222 |6.05| 32.75 | 107 | 49 A H
* 5270 96.76 - - 91.31 32.28 |6.03| 32.86 | 107 | 49 P H
* 5270 89.71 - - 84.26 3228 |6.03| 32.86 | 107 | 49 A H
802.11ac 5459.28 44 .12 -29.88 74 38.7 32.34 |6.06| 32.98 | 107 | 49 P H
VHT40 5439.84 36.26 -17.74 54 30.83 32.34 |6.06| 3297 | 107 | 49 A H
CH 54 5070.2 45.44 -28.56 74 39.92 3222 |6.05| 32.75 | 104 | 27 P \%
5270MHz 5069.16 36.68 | -17.32 54 3116 | 3222 |6.05| 32.75 | 104 | 27 A |V
* 5270 94.27 - - 88.82 3228 |6.03| 32.86 | 104 | 27 P \%
* 5270 87.61 - - 82.16 3228 |6.03| 32.86 | 104 | 27 A \%
5400 45.25 -28.75 74 39.87 3232 |6.01] 3295 | 104 | 27 P Vv
5440.08 35.95 -18.05 54 30.52 32.34 |6.06| 3297 | 104 | 27 A \%
51491 45.45 -28.55 74 39.96 3224 |6.04| 32.79 | 104 | 48 P H
5081.9 37.08 -16.92 54 31.56 3222 |6.05| 32.75 | 104 | 48 A H
* 5310 96.15 - - 90.72 32.3 6.02 | 32.89 | 104 | 48 P H
* 5310 89.61 - - 84.18 32.3 6.02 | 32.89 | 104 | 48 A H
802.11ac 5350.08 47.5 -26.5 74 421 32.31 6.01| 32.92 | 104 | 48 P H
VHT40 5350.08 40.39 -13.61 54 34.99 32.31 6.01| 32.92 | 104 | 48 A H
CH 62 5091.7 4474 -29.26 74 39.21 3223 |6.05| 32.75 | 106 | 28 P \Y
5310MHz 5019.95 36.69 | -17.31 54 31.15 322 |6.06|32.72 | 106 28 A |V
* 5310 94.78 - - 89.35 323 |6.02| 32.89 | 106 | 28 P \Y%
* 5310 88.55 - - 83.12 323 |6.02| 32.89 | 106 | 28 A \Y
5352.72 46.9 -27.1 74 41.5 32.31 6.01| 32.92 | 106 | 28 P \%
5350.08 40.6 -13.4 54 35.2 32.31 6.01| 32.92 | 106 | 28 A \%
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) (dBuVim)| (dB) |((dBuV/im)| (dBupV) | (dB/m) ((dB)| (dB) ((cm)(deg) (P/A) (H/V)
802.11ac 10540 45.64 -28.36 74 53.88 38.4 9.28 | 55.92 | 189 | 86 P H
VHT40 15810 44.07 -29.93 74 49.97 38.03 [12.25| 56.18 | 186 | 39 P H
CH 54 10540 46.32 -27.68 74 54.56 38.4 9.28 | 55.92 | 150 | 220 P \Y
5270MHz 15810 44.08 -29.92 74 49.98 38.03 [12.25| 56.18 | 168 | 345 P \Y
802.11ac 10620 46.91 -27.09 74 55.08 38.48 9.3 | 55.95 | 180 | 220 P H
VHT40 15930 43.91 -30.09 74 49.84 37.63 [12.38| 55.94 | 160 | 169 P H
CH 62 10620 46.31 -27.69 74 54.48 38.48 9.3 | 55.95 | 150 | 220 P \Y
5310MHz 15930 44.06 -29.94 74 49.99 37.63 [12.38| 55.94 | 160 | 100 P \Y,
1. No other spurious found.
[Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International (Shenzhen) Inc. Page Number : B29 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0



o a0, FCC RF Test Report

Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note Frequency Level Over Limit Read | Antenna |CablePreamp| Ant |Table| Peak | Pol.
Ant. Limit Line Level Factor |Loss| Factor| Pos | Pos | Avg.
1 (MHz) |(dBuV/im)| (dB) |(dBuV/m) (dBuV) | (dB/m) |(dB)| (dB) |(cm )(deg) (P/A) [(HIV)
5082.16 45.45 -28.55 74 39.93 3222 |6.05| 32.75 | 263 | 36 P H
5004.16 36.82 -17.18 54 31.26 32.2 6.06 | 32.7 | 263 | 36 A H
* 5290 92.52 - - 87.08 3229 |6.02| 32.87 | 263 | 36 P H
* 5290 85.63 - - 80.19 3229 |6.02| 32.87 | 263 | 36 A H
802.11ac 5355.36 49.21 -24.79 74 43.81 32.31 |6.01| 3292 | 263 | 36 P H
VHT80 5350.32 39.96 -14.04 54 34.56 32.31 |6.01| 3292 | 263 | 36 A H
CH 58 5037.7 45.39 -28.61 74 39.85 3221 |6.05| 3272 | 125 | 14 P \Y
5290MHz 5089.44 36.48 | -17.52 54 3095 | 3223 |6.05|3275 125 14 | A |V
* 5290 87.4 - - 81.96 3229 |6.02| 3287 | 125 | 14 P \Y
* 5290 80.57 - - 75.13 3229 |6.02| 3287 | 125 | 14 A \Y
5357.52 46.14 -27.86 74 40.74 3231 |6.01]| 3292 | 125 | 14 P \Y
5351.28 38.55 -15.45 54 33.15 32.31 |6.01| 3292 | 125 | 14 A \Y
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International (Shenzhen) Inc. Page Number : B30 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report Report No. : FR801708

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note, Frequency Level Over Limit Read | Antenna CablePreamp Ant |Table| Peak | Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.

1 (MHz) (dBuV/im)| (dB) |((dBuV/m)| (dBuV) | (dB/m) |(dB) (dB) |(cm )(deg) (P/A) (H/V)
802.11ac 10580 46.34 -27.66 74 54 .54 38.45 |9.29| 55.94 | 161 | 360 P H
VHT80 15870 45.37 -28.63 74 51.32 37.8 |12.29| 56.04 | 161 0 P H
CH 58 10580 46.31 -27.69 74 54.51 38.45 |9.29| 55.94 | 161 | 360 P \Y
5290MHz 15870 45.6 -28.4 74 51.55 37.8 [12.29) 56.04 | 161 | O P |V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

WIFI 802.11a (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss |Factor | Pos | Pos | Avg.
1 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBpV) | (dB/m) [(dB)| (dB) |((cm)(deg) (P/A) (H/V)
5469.36 46.28 -27.72 74 40.8 3235 |6.11| 32.98 | 100 | 54 P H
5470 36.85 -17.15 54 31.37 3235 | 6.11 | 32.98 | 100 | 54 A H
* 5500 103 - - 97.53 3236 | 6.1 33 100 | 54 P H
802.11a
* 5500 95.39 - - 89.92 3236 | 6.1 33 100 | 54 A H
CH 100
5393.68 44.75 -29.25 74 39.36 32.32 | 6.01 | 32.94 | 246 | 291 P \%
5500MHz
5470 36.26 -17.74 54 30.78 3235 | 6.11 | 32.98 | 246 | 291 A \%
* 5500 101.21 - - 95.74 3236 | 6.1 33 246 | 291 P \%
* 5500 94.49 - - 89.02 3236 | 6.1 33 246 | 291 A \%
5352.16 45.06 -28.94 74 39.66 32.31 6.01 | 32.92 | 106 | 53 P H
5440 35.87 -18.13 54 30.44 32.34 |6.06 | 32.97 | 106 | 53 A H
* 5580 101.34 - - 95.7 32.38 |6.22 | 32.96 | 106 | 53 P H
* 5580 95.26 - - 89.62 3238 |6.22| 3296 | 106 | 53 A H
5741.375 43.67 -30.33 74 37.88 32.49 6.2 | 329 | 106 | 53 P H
802.11a
5759.96 35.54 -18.46 54 29.72 32.51 6.2 | 32.89 | 106 | 53 A H
CH 116
5455.12 44.91 -29.09 74 39.49 32.34 |6.06 | 32.98 | 120 | 297 P \%
5580MHz
5440 35.72 -18.28 54 30.29 32.34 |6.06 | 32.97 | 120 | 297 A \%
* 5580 100.16 - - 94.52 3238 | 6.22 | 32.96 | 120 | 297 P \%
* 5580 94.79 - - 89.15 32.38 |6.22 | 32.96 | 120 | 297 A \%
5754.92 44 .34 -29.66 74 38.53 32.51 6.2 | 329 | 120 | 297 P \Y,
5759.96 35.3 -18.7 54 29.48 32.51 6.2 | 32.89 | 120 | 297 A \%
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o a0, FCC RF Test Report Report No. : FR801708

* 5700 100.41 - - 94.66 32.45 6.22 | 3292 | 115 0 P|H
* 5700 95.13 - - 89.38 32.45 6.22 | 3292 | 115 0 Al H
5726.84 46.86 -27.14 74 41.07 32.48 6.22 | 3291 | 115 0 P|H
802.11a
5725 37.92 -16.08 54 32.13 32.48 6.22 | 3291 | 115 0 Al H
CH 140
* 5700 99.83 - - 94.08 32.45 6.22 | 3292 | 164 | 297 | P | V
5700MHz
* 5700 94.1 - - 88.35 32.45 6.22 | 3292 | 164 | 297 | A | V
5725 47.57 -26.43 74 41.78 32.48 6.22 | 3291 | 164 | 297 | P | V
5725 37.25 -16.75 54 31.46 32.48 6.22 | 3291 | 164 | 297 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR801708

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note, Frequency Level Over Limit Read | Antenna CablePreamp Ant |Table| Peak | Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) (dBuVim)| (dB) |((dBuV/im)| (dBuV) | (dB/m) ((dB)| (dB) |(cm)(deg) (P/A) (H/V)
11000 47.24 -26.76 74 55.13 38.83 |9.38| 56.1 | 185 | 230 P H
802.11a
16500 49.07 -24.93 74 52.23 39.48 [13.41| 56.05 | 178 | 291 P H
CH 100
11000 4717 -26.83 74 55.06 38.83 |9.38| 56.1 | 163 | 230 P \Y
5500MHz
16500 48.13 -25.87 74 51.29 39.48 [13.41| 56.05 | 178 | 296 P \Y
11160 47.41 -26.59 74 54.84 38.99 |9.43| 55.85 | 141 | 200 P H
802.11a
16740 50.24 -23.76 74 52 40.46 |13.95 56.17 | 156 | 354 P H
CH 116
11160 48.42 -25.58 74 55.85 38.99 | 943 55.85 | 170 | 200 P \Y
5580MHz
16740 50.63 -23.37 74 52.39 40.46 |13.95| 56.17 | 156 | 350 P \Y
11400 48.89 -25.11 74 55.69 39.21 |9.48| 5549 | 152 | 285 P H
802.11a
17100 50.78 -23.22 74 50.34 4216 |14.66| 56.38 | 161 0 P H
CH 140
11400 48.88 -25.12 74 55.68 39.21 |9.48| 5549 | 157 | 285 P \Y
5700MHz
17100 50.3 -23.7 74 49.86 4216 |14.66| 56.38 | 161 0 P \Y
1. No other spurious found.
Remark _ N
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss |Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBupV) | (dB/m) |(dB)| (dB) |((cm)|( deg) (P/A) |(H/V)
5424.88 43.5 -30.5 74 38.13 3233 |6.01| 3297 | 175 | 58 P H
5469.84 35.57 -18.43 54 30.09 3235 |6.11| 3298 | 175 | 58 A H
802.11ac| * 5500 100.96 - - 95.49 3236 | 6.11 33 175 | 58 P H
VHT20 | * 5500 93.09 - - 87.62 3236 | 6.11 33 175 | 58 A H
CH 100 5466.96 46.23 -27.77 74 40.75 3235 |6.11| 32.98 | 104 | 314 P \Y,
5500MHz 5439.92 36.48 | -17.52 54 31.05 | 3234 |6.06| 3297 104 314 | A |V
* 5500 102.93 - - 97.46 3236 | 6.1 33 104 | 314 P \Y,
* 5500 95.33 - - 89.86 32.36 | 6.11 33 104 | 314 A \Y
5356.48 43.95 -30.05 74 38.55 32.31 |6.01| 32.92 | 213 | 47 P H
5440 35.74 -18.26 54 30.31 32.34 |6.06 | 32.97 | 213 | 47 A H
* 5580 104.54 - - 98.9 3238 | 6.22| 32.96 | 213 | 47 P H
* 5580 96.89 - - 91.25 3238 |6.22 | 32.96 | 213 | 47 A H
802.11ac 5735.39 4547 -28.53 74 39.66 3249 |6.22| 329 | 213 | 47 P H
VHT20 5759.96 36.35 -17.65 54 30.53 32.51 6.2 | 32.89 | 213 | 47 A H
CH 116 5354.08 44.29 -29.71 74 38.89 3231 |6.01| 3292 | 224 | 314 P \Y
5580MHz 5440 36.35 | -17.65 54 3092 | 3234 |6.06| 3297 224 314 | A |V
* 5580 101.56 - - 95.92 3238 |6.22 | 32.96 | 224 | 314 P \Y,
* 5580 95.49 - - 89.85 32.38 | 6.22| 3296 | 224 | 314 A \Y
5737.28 44.29 -29.71 74 38.48 3249 |6.22| 329 | 224 | 314 P \Y,
5759.96 36.09 -17.91 54 30.27 32.51 6.2 | 32.89 | 224 | 314 A \Y
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o a0, FCC RF Test Report

Report No. : FR801708

* 5700 104.39 - - 98.64 32.45 6.22 | 3292 | 192 | 47 | P | H
* 5700 96.22 - - 90.47 32.45 6.22 | 3292 | 192 | 47 | A | H
802.11ac 5725.16 46.59 -27.41 74 40.8 32.48 6.22 | 3291 | 192 | 47 | P | H
VHT20 5725 40.08 -13.92 54 34.29 32.48 6.22 | 3291 | 192 | 47 | A | H
CH 140 * 5700 102.19 - - 96.44 32.45 6.22 | 3292 | 184 | 285 | P | V
5700MHz | ~ 5700 95.03 - - 89.28 | 3245 | 622 | 32.92 | 184 | 285 | A | V
5728.2 46.04 -27.96 74 40.25 32.48 6.22 | 3291 | 184 | 285 | P | V
5725 39.43 -14.57 54 33.64 32.48 6.22 | 3291 | 184 | 285 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |((cm)(deg) (P/A) (H/V)
802.11ac 11000 4585 |-28.15 74 53.74 38.83 [9.38| 56.1 | 185 | 230 P H
VHT20 16500 45.7 -28.3 74 48.86 39.48 [13.41| 56.05 | 178 | 291 P H
CH 100 11000 46.5 -27.5 74 54.39 38.83 [9.38| 56.1 | 163 | 230 P \Y%
5500MHz 16500 4528 |-28.72 74 48.44 | 39.48 |13.4156.05 178 | 296 | P | V
802.11ac 11160 4714 | -26.86 74 5457 | 38.99 |9.43|5585 170 200 P | H
VHT20 16740 47.77 -26.23 74 49.53 40.46 |13.95| 56.17 | 156 | 350 P H
CH 116 11160 46.61 -27.39 74 54.04 38.99 |9.43| 55.85 | 141 | 200 P \%
5580MHz 16740 48.24 -25.76 74 50 40.46 |13.95 56.17 | 156 | 354 P \Y
802.11ac 11400 48.86 |-25.14 74 55.66 | 39.21 |9.48| 5549 157 | 285 | P | H
VHT20 17100 50.11 -23.89 74 49.67 4216 |14.66| 56.38 | 165 | 246 P H
CH 140 11400 48.84 -25.16 74 55.64 39.21 9.48 | 5549 | 152 | 285 P \Y
5700MHz 17100 50.34 | -23.66 74 49.9 4216 |14.66| 56.38 | 165 | 298 | P | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna CablePreamp| Ant |Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) |(dB)| (dB) |((cm)|( deg) (P/A) |(H/V)
5467.84 48.23 -25.77 74 42.75 3235 |6.11| 3298 | 100 | 54 P H
5470 39.84 -14.16 54 34.36 3235 |6.11|32.98 | 100 | 54 A H
* 5510 96.98 - - 91.44 3236 | 6.17 | 32.99 | 100 | 54 P H
* 5510 90.13 - - 84.59 3236 | 6.17 | 32.99 | 100 | 54 A H
802.11ac 5764.37 44 1 -29.9 74 38.28 32.51 6.2 | 32.89 | 100 | 54 P H
VHT40 5759.96 36.46 -17.54 54 30.64 32.51 6.2 | 32.89 | 100 | 54 A H
CH 102 5469.04 47.39 -26.61 74 41.91 3235 |6.11 | 32.98 | 256 | 243 P \
5510MHz 5470 40.09 | -13.91 54 34.61 3235 | 6.11 (3298 | 256 | 243 | A |V
* 5510 96.57 - - 91.03 3236 |6.17 | 32.99 | 256 | 243 P \Y,
* 5510 89.59 - - 84.05 3236 |6.17 | 32.99 | 256 | 243 A \Y,
5744 .21 43.46 -30.54 74 37.67 32.49 6.2 | 329 | 256 | 243 P \Y
5735.705 35.98 -18.02 54 30.17 3249 |6.22| 329 | 256 | 243 A \Y,
5419.36 45.28 -28.72 74 39.89 3233 |6.01| 3295 | 100 | 45 P H
5440 36.7 -17.3 54 31.27 32.34 |6.06 | 32.97 | 100 | 45 A H
* 5550 97.45 - - 91.84 3237 | 6.22| 3298 | 100 | 45 P H
* 5550 90.79 - - 85.18 3237 | 6.22| 3298 | 100 | 45 A H
802.11ac 5743.58 47.2 -26.8 74 41.41 32.49 6.2 | 329 | 100 | 45 P H
VHT40 5759.96 36.57 -17.43 54 30.75 32.51 6.2 | 32.89 | 100 | 45 A H
CH 110 5352.88 43.84 -30.16 74 38.44 32.31 |6.01] 32.92 | 118 | 289 P \Y,
5550MHz 5440 37.01 | -16.99 54 3158 | 3234 |6.06|3297 | 118289 | A |V
* 5550 96.76 - - 91.15 3237 |6.22| 32.98 | 118 | 289 P \Y,
* 5550 90.01 - - 84.4 3237 |6.22| 32.98 | 118 | 289 A \Y,
5747.36 45.84 -28.16 74 40.05 32.49 6.2 | 329 | 118 | 289 P \Y
5759.96 36.26 -17.74 54 30.44 32.51 6.2 | 32.89 | 118 | 289 A \Y,
Sporton International (Shenzhen) Inc. Page Number : B38 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report
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5435.4 44.59 -29.41 74 39.16 32.34 6.06 | 32.97 | 100 1 P|H
5439.95 36.18 -17.82 54 30.75 32.34 6.06 | 32.97 | 100 1 A H
5670 98.67 - - 92.94 32.43 6.23 | 32.93 | 100 1 P|H
5670 91.6 - - 85.87 32.43 6.23 | 32.93 | 100 1 A H
802.11ac 5760.275 4475 |-2925| 74 38.93 | 3251 6.2 (3289 100 1 | P |H
VHT40 5759.75 37.49 -16.51 54 31.67 32.51 6.2 32.89 | 100 1 A H
CH 134 5460.95 45.62 -28.38 74 40.2 32.34 6.06 | 3298 | 141 | 270 | P | V
5670MHz 5439.95 37.08 |-16.92| 54 3165 | 3234 | 6.06 | 3297 | 141 | 270 | A |V
5670 96.16 - - 90.43 32.43 6.23 | 3293 | 141 | 270 | P | V
5670 89.43 - - 83.7 32.43 6.23 | 3293 | 141 | 270 | A | V
5733.15 459 -28.1 74 401 32.48 6.22 329 | 141 | 270 | P | V
5759.75 36.88 -17.12 54 31.06 32.51 6.2 3289 | 141 | 270 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International (Shenzhen) Inc. Page Number : B39 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report

Report No. : FR801708

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp Ant Table | Peak |Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBuV)| (dB/m) |(dB) (dB) |((cm)(deg) (P/A) (H/V)
802.11ac 11020 46.45 | -27.55 74 5429 | 3884 |9.39|5607 170 230 | P | H
VHT40 16530 46.97 -27.03 74 49.94 39.62 |13.48| 56.07 | 160 | 300 P H
CH 102 11020 46.65 |-27.35 74 54.49 38.84 |9.39| 56.07 | 170 | 86 P \Y%
5510MHz 16530 46.62 |-27.38 74 49.59 39.62 [13.48| 56.07 | 160 | 59 P \Y%
802.11ac 11100 4595 |-28.05 74 5357 | 3892 |9.41|5595 185 200 P | H
VHT40 16650 48.03 -25.97 74 50.33 40.11 |13.72| 56.13 | 180 | 325 P H
CH 110 11100 46.45 -27.55 74 54.07 38.92 |9.41| 5595 | 196 | 200 P \%
5550MHz 16650 4765 |-26.35 74 4995 | 40.11 |13.72/ 56.13 | 180 | 314 | P | V
802.11ac 11340 48.09 |-25.91 74 55.08 | 39.14 |9.46| 5559 |200 360 | P | H
VHT40 17010 49.53 -24.47 74 49.73 41.61 14.5| 56.31 | 200 | 360 P H
CH 134 11340 48.11 -25.89 74 55.1 39.14 |9.46 | 55.59 | 100 | 360 P \
5670MHz 17010 49.89 | -24.11 74 50.09 | 41.61 |14.556.31 |200| 360 | P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI |Note| Frequency Level Over Limit Read | Antenna |CablePreamp| Ant |Table Peak |Pol.
Ant. Limit Line Level Factor |Loss|Factor Pos | Pos | Avg.
1 ( MHz) (dBpuV/m)| (dB) |((dBuV/m)| (dBuV) | (dB/m) |(dB) (dB) |(cm )(deg) (P/A) (H/V)
5467.12 49.37 | -24.63 74 43.89 3235 |6.11| 3298 | 252 | 52 P H
5469.28 40.06 | -13.94 54 34.58 3235 |6.11| 3298 | 252 | 52 A H
5530 92.85 - - 87.3 3236 |6.17| 32.98 | 252 | 52 P H
5530 85.89 - - 80.34 3236 |6.17| 32.98 | 252 | 52 A H
802.11ac 5725.625 4435 |-29.65 74 38.56 3248 |6.22| 3291 | 252 | 52 P H
VHT80 5727.515 36.22 -17.78 54 30.43 3248 [6.22| 3291 | 252 | 52 A H
CH 106 5467.12 47.35 |-26.65 74 41.87 3235 [6.11| 3298 | 104 | 16 P \Y
5530MHz 5469.76 39.17 | -14.83 54 33.69 | 3235 |6.11[3298 104 16 @ A |V
5530 90.87 - - 85.32 3236 [6.17| 3298 | 104 | 16 P \Y
5530 82.55 - - 77 3236 [6.17| 3298 | 104 | 16 A \Y
5749.25 43.23 | -30.77 74 37.44 32.49 6.2 | 329 | 104 | 16 P \Y
5742.635 3595 |-18.05 54 30.16 32.49 6.2 | 329 [104 | 16 A \Y
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI |Note, Frequency Level Over Limit Read | Antenna CablePreamp Ant |Table| Peak | Pol.
Ant. Limit Line Level Factor |Loss| Factor | Pos | Pos | Avg.
1 (MHz) (dBuV/im)| (dB) |((dBuV/m)| (dBuV) | (dB/m) |(dB) (dB) |(cm )(deg) (P/A) (H/V)
802.11ac 11060 46.16 -27.84 74 53.87 38.89 9.4 56 161 | 360 P H
VHT80 16590 47.84 -26.16 74 50.47 39.83 (13.64| 56.1 | 161 0 P H
CH 106 11060 45.8 -28.2 74 53.51 38.89 9.4 56 161 | 360 P \Y
5530MHz 16590 4761 |-26.39 74 50.24 | 39.83 |13.64 56.1 | 161 | 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5629 45.3 -22.9 68.2 39.6 32.39 6.25 32.94 142 44 P H
5676.8 45.85 -42.22 88.07 40.12 32.43 6.23 32.93 142 44 P H
5704.6 46.68 -59.81 106.49 40.92 32.46 6.22 32.92 142 44 P H
5725 59.56 -62.64 122.2 53.77 32.48 6.22 32.91 142 44 P H
* 5745 103.93 - - 98.14 32.49 6.2 32.9 142 44 P H
802.11a
* 5745 97.32 - - 91.53 32.49 6.2 32.9 142 44 A H
CH 149
5619.2 45.32 -22.88 68.2 39.61 32.39 6.27 32.95 143 295 P \Y,
5745MHz
5653.4 444 -26.33 70.73 38.67 32.42 6.25 32.94 143 295 P \%
5718 46.33 -63.91 110.24 40.54 32.48 6.22 32.91 143 295 P \%
5724 53.81 -66.11 119.92 48.02 32.48 6.22 32.91 143 295 P \%
* 5745 102.53 - - 96.74 32.49 6.2 32.9 143 295 P \%
* 5745 95.55 - - 89.76 32.49 6.2 32.9 143 295 A \Y,
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WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5613.8 45.54 -22.66 68.2 39.83 32.39 6.27 32.95 144 42 P H
5659.4 44 .91 -30.27 75.18 39.17 3242 6.25 32.93 144 42 P H
5713.8 44.02 -65.05| 109.07 38.25 32.46 6.22 32.91 144 42 P H
5724.2 43.65 -76.73 | 120.38 37.86 32.48 6.22 32.91 144 42 P H
* 5785 103.73 - - 97.91 32.52 6.18 32.88 144 42 P H
* 5785 96.4 - - 90.58 32.52 6.18 32.88 144 42 A H
5850.2 45.41 -76.33 | 121.74 39.4 32.58 6.29 32.86 144 42 P H
5858.6 45.96 -63.83 | 109.79 39.81 32.6 6.4 32.85 144 42 P H
5905.2 45.29 -37.52 82.81 38.89 32.72 6.52 32.84 144 42 P H
802112 5937.4 44.98 -23.22 68.2 38.41 32.76 6.63 32.82 144 42 P H
5::5:::2 5601.2 4419 -24.01 68.2 38.49 32.39 6.27 32.96 143 296 P \Y,
5673.4 45.24 -40.32 85.56 39.51 32.43 6.23 32.93 143 296 P V
5708.6 44.01 -63.6 107.61 38.24 32.46 6.22 32.91 143 296 P \Y,
5722.2 43.41 -72.41 115.82 37.62 32.48 6.22 32.91 143 296 P V
* 5785 101.78 - - 95.96 32.52 6.18 32.88 143 296 P \Y,
* 5785 94.96 - - 89.14 32.52 6.18 32.88 143 296 A \Y,
5852.6 44.26 -72.01 116.27 38.25 32.58 6.29 32.86 143 296 P V
5865.2 44.57 -63.37 | 107.94 38.42 32.6 6.4 32.85 143 296 P \Y,
5888.4 45.75 -49.5 95.25 39.51 32.68 6.4 32.84 143 296 P V
5938.8 45.56 -22.64 68.2 38.95 32.8 6.63 32.82 143 296 P \Y,
Sporton International (Shenzhen) Inc. Page Number : B44 of B58
TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1

Report Template No.: BU5-FR15EWL AC MA Version 2.0




o a0, FCC RF Test Report

Report No. : FR801708

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5825 102.21 - - 96.22 32.57 6.29 32.87 144 43 P H
5825 95.56 - - 89.57 32.57 6.29 32.87 144 43 A H
5854 45.68 -67.4 113.08 39.65 32.6 6.29 32.86 144 43 P H
5870 45.37 -61.23 106.6 39.22 32.6 6.4 3285 | 144 43 P H
5922.6 45.59 -24.38 69.97 39.14 32.76 6.52 32.83 144 43 P H
802.11a
5944 2 45.24 -22.96 68.2 38.63 32.8 6.63 32.82 144 43 P H
CH 165
5825 101.9 - - 95.91 32.57 6.29 32.87 140 309 P \Y,
5825MHz
5825 94.78 - - 88.79 32.57 6.29 32.87 140 309 A \Y,
5852.2 46.63 -70.55| 117.18 40.62 32.58 6.29 32.86 140 309 P \Y,
5859.8 46.32 -63.13 | 109.45 40.17 32.6 6.4 32.85 | 140 309 P \Y,
5916.2 46.18 -28.51 74.69 39.77 32.72 6.52 32.83 140 309 P \Y,
5948.4 44,73 -23.47 68.2 38.12 32.8 6.63 32.82 140 309 P \Y,
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11490 49.59 -24.41 74 56.17 39.28 9.5 55.36 187 166 P H
802.11a
17235 56.64 -11.56 68.2 55.2 43.04 14.89 | 56.49 156 246 P H
CH 149
11490 50.99 -23.01 74 57.57 39.28 9.5 55.36 187 166 P \Y,
5745MHz
17235 56.57 -11.63 68.2 55.13 43.04 14.89 | 56.49 156 246 P \Y,
11570 49.57 -24.43 74 55.99 39.3 9.52 55.24 175 198 P H
802.11a
17355 57.5 -10.7 68.2 55.15 43.81 15.12 | 56.58 189 185 P H
CH 157
11570 49.78 -24.22 74 56.2 39.3 9.52 55.24 175 198 P \Y,
5785MHz
17355 57.72 -10.48 68.2 55.37 43.81 15.12 | 56.58 189 185 P \Y,
11650 49.32 -24.68 74 55.61 39.3 9.54 55.13 | 200 183 P H
802.11a
17475 58.35 -9.85 68.2 55.09 44 .58 15.36 | 56.68 127 311 P H
CH 165
11650 49.5 -24.5 74 55.79 39.3 9.54 55.13 156 347 P \Y,
5825MHz
17475 57.9 -10.3 68.2 54.64 44 .58 15.36 | 56.68 150 360 P \Y,
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5635.2 45.18 -23.02 68.2 39.47 324 6.25 3294 | 141 42 P H
5655.8 45.01 -27.5 72.51 39.27 3242 6.25 32.93 | 141 42 P H
5719.4 46.59 -64.04 | 110.63 40.8 32.48 6.22 32.91 141 42 P H
5723.4 56.72 -61.83 | 118.55 50.93 32.48 6.22 32.91 141 42 P H
802.11ac * 5745 102.45 - - 96.66 32.49 6.2 32.9 141 42 P H
VHT20 * 5745 95.55 - - 89.76 32.49 6.2 32.9 141 42 A H
CH 149 5635.8 45.63 -22.57 68.2 39.92 324 6.25 3294 | 143 | 278 P \Y,
5745MHz 5694.6 45.73 -55.49 | 101.22 39.97 32.45 6.23 3292 | 143 | 278 P \Y,
5719.8 48.4 -62.34 | 110.74 42.61 32.48 6.22 32.91 143 | 278 P \Y,
5724.6 56.18 -65.11 121.29 50.39 32.48 6.22 32.91 143 | 278 P \Y,
* 5745 101.23 - - 95.44 32.49 6.2 32.9 143 | 278 P \Y,
* 5745 94.34 - - 88.55 32.49 6.2 32.9 143 | 278 A |V
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o a0, FCC RF Test Report

Report No. : FR801708

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5649.4 4454 | -23.66 68.2 38.83 324 6.25 32.94 | 143 42 P H
5685.6 44.92 -49.66 94.58 39.16 32.45 6.23 3292 | 143 42 P H
5707.2 4534 | -61.88| 107.22 39.57 32.46 6.22 32.91 143 42 P H
5724.8 42.31 -79.43 | 121.74 36.52 32.48 6.22 32.91 143 42 P H
* 5785 101.3 - - 95.48 32.52 6.18 32.88 | 143 42 P H
* 5785 94.8 - - 88.98 32.52 6.18 32.88 | 143 42 A H
5850.2 4383 |-77.91| 121.74 37.82 32.58 6.29 32.86 | 143 42 P H
5857.4 4497 |-65.16| 110.13 38.83 32.6 6.4 3286 | 143 42 P H
802.11ac 5887 45.61 -50.68 96.29 39.41 32.64 6.4 32.84 | 143 42 P H
VHT20 5941.4 44.5 -23.7 68.2 37.89 32.8 6.63 32.82 | 143 42 P H
CH 157 5602.2 4529 |-22.91 68.2 39.59 32.39 6.27 3296 | 140 | 278 P |V
5785MHz 5670.8 4466 |-38.97 | 83.63 38.93 | 3243 | 623 | 3293 | 140 | 278 | P | V
5703.2 44.52 -61.58 106.1 38.76 32.46 6.22 3292 | 140 | 278 P |V
5723.4 4449 | -74.06| 118.55 38.7 32.48 6.22 32.91 140 | 278 P |V
* 5785 100.14 - - 94.32 32.52 6.18 3288 | 140 | 278 P |V
* 5785 93.7 - - 87.88 32.52 6.18 3288 | 140 | 278 A |V
5852.6 4405 |-72.22| 116.27 38.04 32.58 6.29 32.86 | 140 | 278 P |V
5859 4474 | -64.94| 109.68 38.59 32.6 6.4 3285 | 140 | 278 P |V
5908.2 45.81 -34.79 80.6 39.41 32.72 6.52 32.84 | 140 | 278 P |V
5946.2 4488 |-23.32 68.2 38.27 32.8 6.63 3282 | 140 | 278 P |V
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o a0, FCC RF Test Report

Report No. : FR801708

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 5825 100.57 - - 94.58 32.57 6.29 32.87 | 145 42 P H
* 5825 94.12 - - 88.13 32.57 6.29 32.87 | 145 42 A | H
5851.4 46.64 | -72.37| 119.01 40.63 32.58 6.29 32.86 | 145 42 P H
5871.6 45.51 -60.64 | 106.15 39.32 32.64 6.4 32.85 | 145 42 P H
802.11ac 5906.6 46.17 | -35.61 81.78 39.77 32.72 6.52 32.84 | 145 42 P H
VHT20 5933.4 4469 | -23.51 68.2 38.24 32.76 6.52 32.83 | 145 42 P H
CH 165 * 5825 99.75 - - 93.76 32.57 6.29 32.87 | 140 | 279 P |V
5825MHz |  ~ 5825 93.4 - - 87.41 | 3257 | 629 | 3287 | 140 | 279 | A | V
5850.2 47.46 |-74.28 | 121.74 41.45 32.58 6.29 32.86 | 140 | 279 P |V
5865.4 4492 |-62.97| 107.89 38.77 326 6.4 32.85 | 140 | 279 P |V
5908.2 4495 | -35.65 80.6 38.55 32.72 6.52 32.84 | 140 | 279 P |V
5937.4 46.64 | -21.56 68.2 40.07 32.76 6.63 32.82 | 140 | 279 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11ac 11490 48.98 | -25.02 74 55.56 39.28 9.5 55.36 | 187 | 166 P | H
VHT20 17235 57.29 -10.91 68.2 55.85 43.04 14.89 | 56.49 156 246 P H
CH 149 11490 49.23 | -24.77 74 55.81 39.28 9.5 55.36 | 160 | 360 P |V
5745MHz 17235 56.8 -11.4 68.2 55.36 | 43.04 | 14.89 | 56.49 | 170 | 360 | P | V
802.11ac 11570 49.14 | -24.86 74 55.56 39.3 952 | 5524 | 175 | 198 | P | H
VHT20 17355 57.4 -10.8 68.2 55.05 43.81 1512 | 56.58 | 189 | 185 P | H
CH 157 11570 49.08 -24.92 74 55.5 39.3 9.52 55.24 175 198 P V
5785MHz 17355 58.05 |-10.15| 68.2 55.7 4381 | 1512 | 5658 | 189 | 185 | P | V
802.11ac 11650 50.23 | -23.77 74 56.52 39.3 954 | 5513 | 200 | 183 | P | H
VHT20 17475 58.11 -10.09 68.2 54.85 44.58 15.36 | 56.68 127 31 P H
CH 165 11650 49.19 -24.81 74 55.48 39.3 9.54 55.13 156 347 P \Y,
5825MHz 17472 57.3 -10.9 68.2 54.04 | 4458 | 1536 | 56.68 | 161 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5648 45.92 -22.28 68.2 40.21 324 6.25 32.94 | 160 41 P H
5697.2 4512 -58.02| 103.14 39.36 32.45 6.23 32.92 | 160 41 P H
5719.2 53.12 -57.46 | 110.58 47.33 32.48 6.22 32.91 160 41 P H
5721.2 53.84 -569.7 113.54 48.05 32.48 6.22 32.91 160 41 P H
* 5755 97.82 - - 92.01 32.51 6.2 329 160 41 P H
* 5755 90.85 - - 85.04 32.51 6.2 32.9 160 41 A H
5850 4414 -78.06 122.2 38.13 32.58 6.29 32.86 | 160 41 P H
5873.2 44.46 -61.24 105.7 38.27 32.64 6.4 32.85 | 160 41 P H
802.11ac 5909.6 45.97 -33.59 79.56 39.56 32.72 6.52 32.83 | 160 41 P H
VHT40 5933.8 45.57 -22.63 68.2 39.01 32.76 6.63 32.83 | 160 41 P H
CH 151 5617.4 44.57 -23.63 68.2 38.86 32.39 6.27 3295 | 155 | 280 P \Y,
5755MHz 5672.6 4497 |-39.99| 84.96 39.24 | 3243 | 623 | 3293 | 155 | 280 | P | V
5714.6 48.36 -60.93 | 109.29 42.59 32.46 6.22 32.91 155 | 280 P \Y,
5724 50.59 -69.33 | 119.92 44.8 32.48 6.22 32.91 155 | 280 P \
* 5755 95.48 - - 89.67 32.51 6.2 32.9 155 | 280 P \Y,
* 5755 89.02 - - 83.21 32.51 6.2 32.9 155 | 280 A |V
5853.6 45.08 -68.91 113.99 39.05 32.6 6.29 32.86 | 155 | 280 P \
5873.2 44.49 -61.21 105.7 38.3 32.64 6.4 3285 | 155 | 280 P \Y,
5921.4 45.97 -24.88 70.85 39.56 32.72 6.52 32.83 | 155 | 280 P \
5934 45.87 -22.33 68.2 39.31 32.76 6.63 3283 | 155 | 280 P \Y,
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o a0, FCC RF Test Report

Report No. : FR801708

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |[(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5637.4 4544 | -22.76 68.2 39.73 324 6.25 32.94 | 146 43 P H
5662.2 451 -32.16 | 77.26 39.38 32.42 6.23 3293 | 146 43 P H
5709.2 44.68 -63.1 107.78 38.91 32.46 6.22 32.91 146 43 P H
5722.4 43.8 -7247 | 116.27 38.01 32.48 6.22 32.91 146 43 P H
* 5795 97.26 - - 91.42 32.54 6.18 32.88 | 146 43 P H
* 5795 89.84 - - 84 32.54 6.18 32.88 | 146 43 A | H
5850 4554 | -76.66 122.2 39.53 32.58 6.29 32.86 | 146 43 P H
5861.2 4459 |-64.47| 109.06 38.44 32.6 6.4 32.85 | 146 43 P H
802.11ac 5902.2 4525 |-39.78| 85.03 38.89 32.68 6.52 32.84 | 146 43 P H
VHT40 5936.8 4432 | -23.88 68.2 37.75 32.76 6.63 32.82 | 146 43 P H
CH 159 5616.8 45.06 | -23.14 68.2 39.35 32.39 6.27 3295 | 155 | 281 P |V
5795MHz 5680.2 4533 | -4526 | 90.59 3959 | 3243 | 623 | 3292 | 155 | 281 | P | V
5714 4486 |-64.26| 109.12 39.09 32.46 6.22 32.91 155 | 281 P |V
5723.8 4405 |-75.41| 119.46 38.26 32.48 6.22 32.91 155 | 281 P |V
* 5795 95.81 - - 89.97 32.54 6.18 32.88 | 155 | 281 P |V
* 5795 88.51 - - 82.67 32.54 6.18 32.88 | 155 | 281 AV
5854.4 4544 | -66.73 | 11217 39.41 326 6.29 32.86 | 155 | 281 P |V
5855.8 4467 |-6591| 110.58 38.53 32.6 6.4 32.86 | 155 | 281 P |V
5888.8 46.44 | -48.52| 94.96 40.2 32.68 6.4 32.84 | 155 | 281 P |V
5932.8 4543 | -22.77 68.2 38.98 32.76 6.52 32.83 | 155 | 281 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
802.11ac 11510 49.4 -24.6 74 55.94 39.3 9.5 55.34 160 360 P H
VHT40 17265 56.83 -11.37 68.2 55.12 43.26 14.97 | 56.52 170 360 P H
CH 151 11510 49.96 -24.04 74 56.5 39.3 9.5 55.34 160 360 P \Y,
5755MHz 17265 57.77 |-1043| 68.2 56.06 | 43.26 | 14.97 | 5652 | 170 | 360 | P | V
802.11ac 11590 49.77 -24.23 74 56.15 39.3 9.53 55.21 170 300 P H
VHT40 17385 57.26 -10.94 68.2 54.64 44.03 15.2 56.61 150 200 P H
CH 159 11590 49.28 -24.72 74 55.66 39.3 9.53 55.21 170 300 P \Y,
5795MHz 17385 57.67 |-10.53| 68.2 55.05 | 44.03 152 | 56.61 | 150 | 200 | P | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5632.8 47.34 | -20.86 68.2 41.63 324 6.25 3294 | 139 43 P H
5699.4 47.87 |-56.89 | 104.76 42.11 32.45 6.23 3292 | 139 43 P H
5710.8 4959 |-58.64| 108.23 43.82 32.46 6.22 32.91 139 43 P H
5725 5124 |-70.96 122.2 45.45 32.48 6.22 32.91 139 43 P H
* 5775 92.67 - - 86.84 32.52 6.2 32.89 | 139 43 P H
* 5775 85.69 - - 79.86 32.52 6.2 32.89 | 139 43 A H
5850.4 46.47 | -7482| 121.29 40.46 32.58 6.29 32.86 | 139 43 P H
5857.8 4596 |-64.05| 110.01 39.81 326 6.4 32.85 | 139 43 P H
802.11ac 5884.4 44.82 -53.4 98.22 38.62 32.64 6.4 32.84 | 139 43 P H
VHTS80 5945.4 45.21 -22.99 68.2 38.6 32.8 6.63 32.82 | 139 43 P H
CH 155 5636 456 -22.6 68.2 39.89 324 6.25 3294 | 138 | 278 P |V
5775MHz 5687.8 46.66 | -49.54 |  96.2 40.9 3245 | 623 | 3292 | 138 | 278 | P | V
5716.6 49.03 |-60.82| 109.85 43.26 32.46 6.22 32.91 138 | 278 P |V
5724.8 48.65 |-73.09| 121.74 42.86 32.48 6.22 32.91 138 | 278 P |V
* 5775 90.91 - - 85.08 32.52 6.2 32.89 | 138 | 278 P |V
* 5775 83.64 - - 77.81 32.52 6.2 32.89 | 138 | 278 AV
5851.6 46.12 -72.43| 118.55 40.11 32.58 6.29 32.86 | 138 | 278 P |V
5859.6 4511 -64.4 109.51 38.96 326 6.4 3285 | 138 | 278 P |V
5892.6 4528 | -46.86 92.14 39.04 32.68 6.4 3284 | 138 | 278 P |V
5932.6 4475 | -23.45 68.2 38.3 32.76 6.52 32.83 | 138 | 278 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
802.11ac 11550 49.78 -24.22 74 56.22 39.3 9.52 55.26 160 360 P H
VHTS80 17325 56.9 -11.3 68.2 54.75 43.59 15.12 | 56.56 170 360 P H
CH 155 11550 49.21 -24.79 74 55.65 39.3 9.52 55.26 160 360 P \Y,
5775MHz 17325 56.42 | -11.78 68.2 5427 | 4359 | 1512 | 56.56 | 170 | 360 | P | V
No other spurious found.
Remark _ o
All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report

Report No. : FR801708

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
30 24.35 -15.65 40 31.27 24.8 0.25 31.97 P H
55.22 21.92 -18.08 40 40.06 13 0.78 31.92 P H
109.54 27.85 -15.65 43.5 41.72 16.72 1.1 31.69 P H
157.07 30.95 -12.55 43.5 44.61 16.56 1.29 31.51 P H
214.3 32.41 -11.09 43.5 46.83 15.24 1.64 31.3 100 56 P H
802.11ac
784.66 31.47 -14.53 46 31.3 28.22 3.12 31.17 P H
VHT80
LF 30 30.26 -9.74 40 37.18 24.8 0.25 31.97 P \%
56.19 33.31 -6.69 40 51.68 12.76 0.79 31.92 156 123 P \%
108.57 33.04 -10.46 43.5 46.99 16.66 1.09 31.7 P \Y,
157.07 34.87 -8.63 43.5 48.53 16.56 1.29 31.51 P \Y,
212.36 34.62 -8.88 43.5 49.08 15.22 1.63 31.31 P \%
561.56 32.81 -13.19 46 36.41 25.06 2.59 31.25 P \Y,
1. No other spurious found.
Remark S
2. All results are PASS against limit line.
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o a0, FCC RF Test Report Report No. : FR801708

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) | (dBuV/m)| (dB) |(dBuV/m) (dBpV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046| 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBpyV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBpV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBpV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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waransa.  FCC RF Test Report Report No. : FR801708

Appendix C. Radiated Spurious Emission Plots

Note symbol

-L Low channel location

-R | High channel location
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FCC RF Test Report

Report No. : FR801708
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waransa.  FCC RF Test Report Report No. : FR801708
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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# USB Cablet - #1
# Earphonet < #1
Y with Accessariss " Y vith Accessores
Mesac) powerseting 13 Mesacl powerseting 13
) (@Buvim) Date: 20181018

Left blank

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: QISPOT-LX1

Page Number

: C48 of C178
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Band Edge @ 3m
M-
b K_BE_i
. W”"M
s R )
Peak Left blank
E! B69T30040054475/869130040056625 t
ea Raptod 81 € an
arphone #
[
s )
Left blank
A IMEI 869130040054475/869130040058625 t
V(g. Mgt € an

Sporton International (Shenzhen) Inc. Page Number 1 C49 of C178

TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02
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waransa.  FCC RF Test Report Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L

1 Horizontal Fundamental

Data: 1 Data: 3

) o) Dates2018-10-18 A amavim) Dates 20181018
1225 122
1054 1054
a1 o
eax _7a
704 704
v st
525 + s
ot TR P NS | vovu posworwes
.
359 35 feitan
s ez
o 052 S0t 5156, 208 B o0 720, Ty 3500 ED 700
Frequency (i) requency (W)
sie 03CH0-S2 Ste o3cH04-52
Condiion PEAK_BE. 74 3m HF_ANT_91200-447418 HORZONTAL Condion PEAK_74 3m HF ANT 9120D-1474.18 HORIZONTAL
RB:T006:000KHz VBW.3000.000KsHz RBYW.7000.000K/z VETW:3000.000KHz
Puject 501708 Projct 801708
Wode Mode 43 Mode Mode 43
Peak E! 669130040054475/869130040056625 el B69130040054475/669130040058625
Adaptort ” Adaptert ”
USB Cablet - #1 USB Cablet - #1
Eapronst - #1 Earphonet - #1
tane Y with Acce tane Yuith A

Mcsac) powersetiing 13 Mcsac) powersetting 13

A (@Buvim) Date: 2018018

Fresuncy o
- wcrossz
Sovsion AV, $4amHE AT 3120014718 HORZONTAL
RO 0 oo VoM dns

po oIS

Vi b Left blank
A e P R —— 1
vg. Mot 1 & an

SSE S

Ertescl

A

Sporton International (Shenzhen) Inc. Page Number : C50 of C178
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

Data: 4
Date: 2018-10-18
1225
1050
L
BE
700)
525 T T
350)
175
220 5268, 316, 5364, ED 460
Frequency (MH2)
Ste 03CH04-SZ.
Con PEAK_BE 74 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW-1000-000KHz VBW/:3000.000KHz
Project

Peak R — Left blank

#
aaaa #

Plane Y with Accessories
Mcsac) powersetiing 13

vata:5
Date: 20181018
1225
1050
o7
Se——
700
AVG e 54
52
e 1
35
175
20 D ED 55 ED E.)
Frequency (Hiz)
sto 03cH0SZ
Concition AVG_BE 54 3m HF_ANT $120D-1474-18 HORIZONTAL
RBVW:1000.000KHz VBWA.000KHz
Project 801708

A Left blank
vg. I eft blan

USB Cablet - #1

#
Plane Y with Accessories
Mcsac) powersetting 13

Sporton International (Shenzhen) Inc. Page Number : C510f C178

TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 02

FCC ID: QISPOT-LX1 Report Template No.: BU5-FR15EWL AC MA Version 2.0



waransa.  FCC RF Test Report

Report No. : FR801708

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Data: 8

Avg.

052 5104, 156, 5208, El
Frequency (MHz)
03CH04-5Z
AVG_BE_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW-1000.000KHz VBW/A.000KHz
01708

ode 43
869130040054476/869130040058625
#2

#

#
Y with Accessories
Mcsac) powersetting 13

e (aBuvim) Date: 20181018 J @Bavm) Date: 20181018
1229
1050
o7
pear 74
704
AvG 54
e 525
i
e i AN e vt st
B T O s
114
£ 0 556, B ) 7200, Ty 600, ED 7000
Frequency (HH:) Frequency (W)
aacHO-SZ o3cHOLSZ
PEAK_BE 74 Im HF_ANT_S120D-1474-18 VERTICAL Condion PEAK_74 Im HF _ANT_S120D-1474-16 VERTICAL
RBIN: T000-000KHz VEW-3000.000KHz RB\:7000.000Krz VETN-3000.000KHz
801708 Projct 801708
Mode 43 Mode Mode 43
Peak B69130040054475/869130040056625 869130040054475/869130040058625
# Adaptort #
# USB Cablet - #1
# Earphonet < #1
Y with Accessariss " Y vith Accessores
Mesac) powerseting 13 Mesacl powerseting 13
) (@Buvim) Date: 20181018

Left blank

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: QISPOT-LX1
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

el (dBuVim) Date: 20181018

Peak Left blank
E! 669130040054475/869130040056625 t
ea e eft blan
arphone #
525 {
o
350/ T
Left blank
EI B69130040054475/869130040056625 t
Avg. ORI eft blan

Mcsac) powersetting 13

Sporton International (Shenzhen) Inc. Page Number : C53 0of C178

TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
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waransa.  FCC RF Test Report Report No

. : FR801708

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Vertical

Data: 11 Data: 12
1 @Buv! Date: 2018-10-17 ) g8y Date: 20181017
1024 1024
74 a78)
PEAK 74 EAK
734 734
585 AV 54 585 VG54
1 2 1 2
439 a3
203) 203
145 145
000 8800, 16600, 24400, 2200, 0000 000 8800. 16600, 28400, 32200, 40000
Frequency (MHD) Frequency (MHz)
03CH04-SZ sie 03CH0-SZ
PEAK_74 3m HE_ANT_91200-1474-18 HORIZONTAL Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Peak 801708 Project 801708
Mode 1 Mode Mode 1
869130040054475/869130040068625 ) 869130040054475/869130040068625
# Adaptert #
a USB Cable1 - #1
# rphonet #

Earphone Ear

sories. sores
6M powersetting 17 6M powersetting 17

Sporton International (Shenzhen) Inc. Page Number : C54 of C178

TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
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SPORTON LAB.

FCC RF Test Report

Report No

. : FR801708

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

1 Horizontal

Vertical

Datz:15 Data: 16
Date: 20181047 1 9Buvim) Date: 20181047
1024 1024
a7 o
pEAK 74 PEAK 74
734
585 e 53 5. AV 58
1 2 1 2
439 39
203 203
1asf asf
000 500, 16600, 24400, 32200, w0000 000 00, 16600, 24400, 32200, 0000
Frequency (WH2) Frequency (M)
o3cH0sSZ site 03cH0-SZ
PEAK 74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condition PEAK 74 3m HF_ANT_$120D-1474-18 VERTICAL
Pe ak 801708 Project 801708
Mode 2 Mode Mode 2
869130040054475/869130040058625 WEI 869130040054475/869130040058625
# Adaptert #
# USB Cable1 - #1
# Earphone1 - #1
Vg . Yuith Accessories Plane Y
6M powersetting 17

with Accessories
6M powersetting 17

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C550f C178
: Nov. 20, 2018
: Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No

. : FR801708

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

1 Horizontal

Vertical

000 300, 16600,
i

03CH04-5Z

Peak

Mode 3
869130040054475/869130040056625

Avg.

Y with Accessories
6N powersetting 17

requent

24400,

oy (i)

PEAK_74 3m HF_ANT_9120D-1474-18 HORIZONTAL
801708

Data: 16
Date: 20181017 1 (@Buvim) Date: 20181047
1024
o78)
PEAK 74 PEAK 74
734
VG 54 5 AVG 54
1 2
a3
203
18
32200, 20000 000 5800, 16600, 24400, 32200, 40000
Frequency (MHz)
Site 03CH04-SZ
Condition PEAK_74 3m HF_ANT_3120D-1474-18 VERTICAL
Project 801708
Mode. Mode 3
) 869130040054475/869130040058625
#

Adaptert
USBCablel - #1
Earphonet #
Plane Y

with Accessories
6M powersetting 17

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C56 of C178
: Nov. 20, 2018
: Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

Data: 11

Date: 20181018

1024
74|
PEAK 74
734
585 AV 54
1
439 2
203)
145
000 8800, 16600, 24400, 2200, 0000
Frequency (MH2)
ste 03CH04-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL
Project 801708
Mode Mode 10
IME! 869130040054475/369130040053625
Adapter! #
USB Cablet - #1
EEEEEEEE #
Plane Y with Accessories

McsacO powersetting 15

Data: 12
Date: 20181018
1024
a78)
734
585 VG54
1
a3 2
203
145
000 8800, 6600, 24400, 32200,
Frequency (MHz)
sie 03CH0-SZ
Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Project 801708
Mode. Mode 10
IME! 869130040054475/869130040053625
Adaptert #
USBCable1 - #1
Earphonet #
Plane Y with Accessories

McsacO powersetting

g 15

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C57 of C178
: Nov. 20, 2018
: Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ac VHT20 CH44 5220MHz

1 Horizontal Vertical

Data: 15 Data: 16
Date: 20181018 1 (@Buvim) Date: 20181018
1024 1024
a7 o78)
PEAK 74 PEAK 74
1 734
585 VG 54 5 AVG 54
1
39 2 a3 2
203) 203
14| 18
000 300, 16600, 24400, 32200, 20000 000 5800, 16600, 24400, 32200, 40000
Frequency (MH2) Frequency (MHz)
03CH04-5Z Site 03CH04-SZ
PEAK_74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condition PEAK_74 3m HF_ANT_3120D-1474-18 VERTICAL
Pe ak 801708 Project 801708
Mode 11 Mode. Mode 11
869130040054475/869130040056625 ) 869130040054475/869130040058625
Adapter #
# USBCablel - #1
# Earphonet #
vg. Y with Accessories Plane Y vith A
Mcsac) powersetiing 15

McsacO powersetting 15

Sporton International (Shenzhen) Inc. Page Number : C58 of C178

TEL : 86-755-8637-9589 Report Issued Date : Nov. 20, 2018
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SPORTON LAB.

FCC RF Test Report Report No

. : FR801708

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH48 5240MHz

1 Horizontal Vertical

Datz:15 Data: 16
Date: 20181018 1 9Buvim) Date: 20181018
1024 1024
a7 o
pEAK 74 PEAK 74
1 734
585 V654 ses A 54
439 2 39 2
203 203
1asf asf
000 500, 16600, 24400, 32200, w0000 000 00, 16600, 24400, 32200, 0000
Frequency (WH2) Frequency (M)
o3cH0sSZ site 03cH0-SZ
PEAK 74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condit PEAK 74 3m HF_ANT_$120D-1474-18 VERTICAL
Peak 801708 Project 801708
Wode 12 Mode Mode 12
869130040054475/869130040058625 WEI 869130040054475/869130040058625
Adaper #
# USB Cable1 - #1
# Earphone1 #
Vg . Ywith Accessories Plane Y vith A
Mesac powersetting 15

McsacO powersetting 15

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C59 of C178
: Nov. 20, 2018
: Rev. 02
Report Template No.: BU5-FR15EWL AC MA Version 2.0



waransa.  FCC RF Test Report Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

Horizontal Vertical

Peak

Avg.

Data: 15 Data: 16
1 @Buv: Date: 20181018 ) @8y Date: 20181018
1024 1024
74| a78)
PEAK 74 PEAK 74
7. .
585 AV 54 585 T 1 VG54
1 1
439 2 a3 2
203) 203
145 145
000 8800, 16600, 24400, 2200, 0000 000 8800, 6600, 24400, 32200, 40000
Frequency (MH2) Frequency (MHz)
ste 03CH04-SZ sie 03CH0-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Project 801708 Project 801708
Mode Mode 19 Mode. Mods 19
IME! 869130040054475/369130040053625 IME! 869130040054475/869130040053625
Adapter! # Adaptert #
USB Cablet - #1 USBCable1 - #1
EEEEEEEE # Earphonet #
Plane Y with Accessories Plane Y with Accessories
McsacO powersetting 14 McsacO powersetting 14

Sporton International (Shenzhen) Inc. Page Number : C60 of C178

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report Report No

. : FR801708

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1 Horizontal Vertical

Datz:15 Data: 16
Date: 20181018 1 9Buvim) Date: 20181018
1024 1024
a7 o
pEAK 74 PEAK 74
1 734
585 V654 ses A 54
2
439 39 2
203 203
1asf asf
000 500, 16600, 24400, 32200, w0000 000 00, 16600, 24400, 32200, 0000
Frequency (WH2) Freauency (Miz)
o3cH0sSZ site 03cH0-SZ
PEAK 74 3m HF_ANT_9120D-1474-18 HORIZONTAL Condit PEAK 74 3m HF_ANT_$120D-1474-18 VERTICAL
Peak 801708 Project 801708
Mode 20 Mode Mode 20
869130040054475/869130040058625 WEI 869130040054475/869130040058625
Adaper #
# USB Cable1 - #1
# Earphone1 #
Vg . Ywith Accessories Plane Y vith A
MesacO powersetting 14

McsacO powersetting 14

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C610of C178
: Nov. 20, 2018
: Rev. 02
Report Template No.: BU5-FR15EWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No

. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal Vertical

Peak

Avg.

Data: 15 Data: 16
1 Date: 20181018 Date: 20181018
1024 1024
74| a78)
PEAK 74 PEAK 74
734 734
585 AV 54 585 T 1 VG54
1 2 1 2
439 a3
203) 203
145 145
000 8800, 16600, 24400, 2200, 0000 000 8800, 6600 24400, 32200, 40000
Frequency (MH2) Frequency (MHz)
03CH04-SZ 03CH04-52
PEAK_74 3m HF_ANT_$1200-1474-18 HORIZONTAL PEAK_74 3m HF_ANT_9120D-1474-18 VERTICAL
801768 801768

Mode 26 Mode 26
869130040054475/869130040058625 869130040054475/369130040058625
—f s —#

#

Y with Accessories
MCSO powerseting 13

vith Accessories
MCSO ponersetiing 13

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C62 of C178
: Nov. 20, 2018
: Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Data: 15
Date: 20181018
1024
74|
PEAK 74
734
585 AV 54
1 2
439
203)
145
000 8800, 16600, 24400, 2200, 0000
Frequency (MH2)
ste 03CH04-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL
Project 801768
Mode Mode 39
IME! 869130040054459/369130040053609
Adapter2 #
USBCablez - #1
Earphone: #
ne Y

Data: 16
Date: 20181018
1024
a78)
734
585 VG54
1 2
a3
203
145
000 8800, 6600 24400, 32200,
Frequency (MHz)
sie 03CH0-SZ
Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Project 801708
Mode. Mods 39
IME! 869130040054459/369130040058609
Adapter2 #
USBCable2 - #1
Earphone2. #
Plane Y with Accessories

McsacO powersetting

g 13

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C63 of C178
: Nov. 20, 2018
: Rev. 02
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waransa.  FCC RF Test Report Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal Vertical

Peak

Avg.

Dota: 15 Data: 16
) (@B Date: 2018-10-18 ) o Date: 2018-10-18
1024 1024
o a7
pEAK 74 pAv 74
. .
585 G 54| 583 T T VG54
. 2 1
439 439 2
203 203
145 148
000 0. 6600 70 2200 0000 00 00 16600, 700 52200 0000
Frequency (WH2) Frequency (Hn)
ste 03cH04-SZ sie 03cH04-5Z
Condiion PEAK_74 3m HF_ANT_91200-1474-18 HORIZONTAL Condiion PEAK_74 3m HF_ANT_91200-1474-16 VERTICAL
Project 801768 Project 801708
Vode Mode 40 Mode Mode 40
) 869130040054475/669130040056625 I 869130040054475/669130040058625
Adapter3 # Adapter3 “
USB Cable3 - #1 USB Cable3 <41
EEEEEEEE # Earphone1 <41
Plans Y with Accessores Plane Y with Accessories
Mesaco powersetting 13 Mesac) poversetting 13

Sporton International (Shenzhen) Inc. Page Number : C64 of C178

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Report Issued Date : Nov. 20, 2018
Report Version : Rev. 02
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waransa.  FCC RF Test Report Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal Vertical

Peak

Avg.

Data: 15 Data: 16
1 @Buv: Date: 20181018 ) @8y Date: 20181018
1024 1024
74| a78)
PEAK 74 PEAK 74
7. .
585 AV 54 585 T 1 VG54
1 2 1 2
439 a3
203) 203
145 145
000 8800, 16600, 24400, 2200, 0000 000 8800, 6600 24400, 32200, 40000
Frequency (MH2) Frequency (MHz)
ste 03CH04-SZ sie 03CH0-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Project 801708 Project 801708
Mode Mode 41 Mode. Mode 41
IME! 869130040054475/369130040053625 IME! 869130040054475/869130040058625
Adapter3 #2 Adapter3 ®
USB Cable3 - #2 USBCable3 - #2
EEEEEEEE # Earphonet #
Plane Y with Accessories Plane Y with Accessories
McsacO powersetting 13 McsacO powersetting 13

Sporton International (Shenzhen) Inc. Page Number : C65 of C178

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Data: 15
Date: 20181018
1024
74|
PEAK 74
734
585 AV 54
1
439
203)
145
000 8800, 16600, 24400, 2200, 0000
Frequency (MH2)
ste 03CH04-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL
Project 801708
Mode Mode 42
IME! 869130040054475/369130040053625
Adaptert #
USB Cablet - #1
EEEEEEEE #
Plane Y with Accessories

McsacO powersetting 13

Data: 16
Date: 20181018
1024
a78)
734
585 VG54
1 2
a3
203
145
000 8800, 6600 24400, 32200,
Frequency (MHz)
sie 03CH0-SZ
Condition PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
Project 801708
Mode. Mode 42
IME! 869130040054475/869130040058625
Adapterd #
USBCable1 - #1
Earphonet #
Plane Y with Accessories

McsacO powersetting

g 13
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Data: 15
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734
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1 2
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203)
145
000 8800, 16600, 24400, 2200, 0000
Frequency (MH2)
ste 03CH04-SZ
Condition PEAK_74 3m HF_ANT_§120D-1474-18 HORIZONTAL
Project 801768
Mode Mode 43
IME! 869130040054475/369130040053625
Adaptert #2
USB Cablet - #1
EEEEEEEE #
Plane Y with Accessories

McsacO powersetting 13

Data: 16
Date: 20181018
1024
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734
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1 2
a3
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Frequency (MHz)
sie 03CH0-SZ
Cond PEAK_74 3m HF_ANT_91200-1474-18 VERTICAL
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IME! 869130040054475/869130040058625
Adapte ®”
USBCable1 - #1
Earphor #
Plane Y with Accessories
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Horizontal

Fundamental

6N powersetting 17

oat1 P
s oBuvim) bate: 20181047 10 bate: 20181047
1224 1224
1054 1054
o9 074
e o4 e 74
704 70d
avs 54
529 pi 52
Laimtoagthprhemiryng ALY
W A PR YRR RR By
354 350t i
174 14
0 o e ED ED = T 7o E 7 £ 7
p— requency (i)
st oscHosSz ste o3cH04S2
Condon - PEAK_BE. 74 3m HF_ANT_91200-1474-18 HORIZONTAL Condion ~ PEAK.74 3m HE_ANT_S1200-1474.18 HORZONTAL
REW 1005 000Kr VEW 3000 000KHz REW 1000 000KFs VEW-3000 OOOKH
Prject so17o8 Proect so1708
ot Mode 4 ode Vode 4
Peak el SE9130040054475/869130040058625 el 550170040054475/363130040058625
Adaptr & Aot A1
USBCatlet -1 USB Calet 1
Eaphonet £ Eaohone
Pl $win Accessaries Pl S Accessares
6N powerseting 17 & ponsreeting 17
oata2
oo bat: 20181047
1224
1054
o) 1
Ao 54
5251 / \\
174
0 e @ ED ED =
p—_—
ste oacrossz
Condon - AVG_BE. 54 3m HF_ANT_91200-147418 HORIZONTAL
REV 1030 000Kz VBW 000KHz
Prject so1708
ot Mode 4 L f bl
A EI B69130040054475/669130040056625 t
vg. Rt € ank
USBGalet 1
Eaphonet £
Pans Yot Accessores
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R

1 Horizontal Fundamental

Date: 2018-10-17

220 5268, 316, 5364,
Frequency (MH2)

te 03CH04-SZ.

PEAK_BE 74 3m HF_ANT_9120D-1474-18 HORIZONTAL

RBW-1000-000KHz VBW/:3000.000KHz

Peak I — Left blank

#

aaaa #

Plane Y with Accessories
6N powersetting 17

Date: 20181017

75|
700]
AVG_eE 54|

ssa N .
175
720 B ED E Eh e
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ste ooz
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Wi e ——— t
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Eaonet 1
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waransa.  FCC RF Test Report

Report No. : FR801708

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Vertical

Fundamental

Data: 8

Avg.

- AVG_E_54|

1 (S —

5070, 5280, E

5140, 5210,
Frequency (MHz)
03CH04-5Z
AVG_BE_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW-1000.000KHz VBW/A.000KHz
01708

Mode 4
869130040054476/869130040058625
#

#

#
Y with Accessories
6M powersatting 17

e (aBuvim) Date: 20181017 J @Bavm) Date: 20181047
‘ 1229
‘ 1050
o7
PeAK_BE_74 pear 74
y 704
AvG 54
525
O e St s
25 lgranh et
114
ED B 20, B B 00 7200, Ty 600, ED 0
Frequency (HH:) Frequency (W)
aacHO-SZ . o3cHOLSZ
PEAK_BE 74 Im HF_ANT_S120D-1474-18 VERTICAL Condion PEAK_74 Im HF _ANT_S120D-1474-16 VERTICAL
RBIN: T000-000KHz VEW-3000.000KHz RB\:7000.000Krz VETN-3000.000KHz
801708 Projct 801708
Mode 4 Mode Mode 4
Peak B69130040054475/869130040056625 869130040054475/869130040058625
# Adaptert #
# USB Cablet - #1
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Y with Accessoriss " Y vith Accessores
6N powersettng 17 60 ponersettng 17
) (@Buvim) Date: 20181047
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R

1 Vertical Fundamental

“
1
L
Peak Left blank
E! 669130040054475/869130040056625 t
ea I eft blan
,,,, ‘i
350/ A L L L —
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vg. M, b eft blan
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

Data: 1

Data: 3

Date: 20181017

6M powersatting 17

el @muvim) Dater 20181047 A amavim)
1225 122
1054 1054
a1 o
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v st
525 524
o S—
O
359 s5ofammtniunmeidt
s ez
o EDD B S0, 280 E o0 720, ED 3500 ED 700
Frequency (i) requency (W)
sie 03CH0-S2 Ste o3cH04-52
Condiion PEAK_BE. 74 3m HF_ANT_91200-447418 HORZONTAL Condion PEAK_74 3m HF ANT 9120D-1474.18 HORIZONTAL
RB:T006:000KHz VBW.3000.000KsHz RBYW.7000.000K/z VETW:3000.000KHz
Puject 501708 Projct 801708
Wode Mode 5 Mode Mode 5
Peak E! B69T30040054475/869130040056625 el B69130040054475/669130040058625
Adaptert # Adapter #
USB Cablet - #1 USB Cablet - #1
Eapronst - #1 Earphonet - #1
tane Y with Accessaries Plane Yith Accessories
6M poverseting 17 6M powerseting 17
om:2
) o) Dater 20181047
1225
1050
a1
704
\._ee_s4
sz
ssof 1 L - \
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o0 ED 51 S0, 280 E
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ste 03CH0-52
Conditon AVG_BE 54 3m HE_ANT_9120D-1474-18 HORZONTAL
RBIV:1000.000KHz VWA 000KHz
Prject 01708
A Left blank
IMEI 869130040054475/869130040058625 t
v(g. et 1 € an
USB Cablet - #1
Eaphone 11
Plane Y with Accessaries

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: QISPOT-LX1

Page Number
Report Issued Date
Report Version

: C720of C178
: Nov. 20, 2018
: Rev. 02

Report Template No.: BU5-FR15EWL AC MA Version 2.0



waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - R

1 Horizontal Fundamental

Data: 4
Date: 2018-10-17
1225
1050
75|
PEAK_BE 74
700)
525
it N
350]
175
220 5268, 316, E ED 460
Frequency (MH2)
Ste 03CH04-SZ.
Con PEAK_BE 74 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW-1000-000KHz VBW/:3000.000KHz
Project
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e R —— 1
vg. Nton 1 & an
R
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A T pccss
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

Avg.

| ose s

525
1
175
000 5070, 5140, 5210, 5280, E
Frequency (MHz)
Ste 03CH04-5Z
Coniton AVG_BE_54 3m HF_ANT_9120D-1474-18 VERTICAL
RBW-1000.000KHz VBW/A.000KHz

Project 01708
Mode Mode &
IME! 869130040054476/869130040058625
Adaptert #
USB Cablet - #1
Earphone’ #
Plane Y with Accessories

6M powersatting 17

oatzs vatze
el @muvim) Dater 20181047 A amavim) Dates 20181047
1225 } 122
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a1 o
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v st
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v 8 e T PR R s
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s ez
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Frequency (i) requency (W)
sie 03CH0-S2 Ste o3cH04-52
Condiion PEAK_BE. 74 Im HF_ANT 91200-4474-18 VERTICAL Condion PEAK_74 3m HF AN 9120D-1474-18 VERTICAL
RB:T006:000KHz VBW.3000.000KsHz RBYW.7000.000K/z VETW:3000.000KHz
Puject 501708 Projct 801708
Wode Mode 5 Mode Mode 5
Peak E! B69T30040054475/869130040056625 el B69130040054475/669130040058625
Adaptert # Adaptert #
USB Cablet - #1 USB Cablet - #1
Earphon # Earphonet - #1
Plae Y with Accessaries Plane Yith Accessories
6M poverseting 17 6M powerseting 17
oata:7
) o) Dater 20181047
1225 }
1050 ‘
a1 ‘
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waransa.  FCC RF Test Report Report No. : FR801708

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Vertical Fundamental

“
J
Peak Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR801708

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamental

Avg.

J AVG_BE 54/
525)
N
350) !
175
300 532 5364, 5395, EZ 460
Frequency (MHz)
Ste 03CH04-52
Condition AVG_BE 54 3m HF_ANT_9120D-1474-18 HORIZONTAL
RBW-1000.000kHz VBW/A.000KHz

Project 01708
Mode Mode 6
IMEI 869130040054475/369130040058625
Adaptert #
USB Cablet - #1
Earphonet #
Plane Y with Accessories

oatz:2 oata 1
el @muvim) Dater 20181047 A amavim) Dates 20181047
1225 122
1054 1054
s /
peAK_ge 74 pear 74
Toof—/ 704
e
v st
525 . 524
" p—
T
359 S5 bt
s ez
50 ED E) £ Ty E) o0 720, ED 3500 ED 700
Frequency (i) requency (W)
sie 03CH0-S2 Ste o3cH04-52
Condiion PEAK_BE. 74 3m HF_ANT_91200-447418 HORZONTAL Condion PEAK_74 3m HF ANT 9120D-1474.18 HORIZONTAL
RB:T006:000KHz VBW.3000.000KsHz RBYW.7000.000K/z VETW:3000.000KHz
Puject 501708 Projct 801708
Wode Mode 6 Mode Mode §
Peak E! B69130040054475/869130040056625 el B69130040054475/669130040058625
Adaptert # Adapter #
USB Cablet - #1 USB Cablet - #1
Earphon # Earphonet - #1
Plae Y with Accessaries Plane Yith Accessories
6M poverseting 17 6M powerseting 17
oata:3
) o) Dater 20181047
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1050

6M powersatting 17
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